B TR -
SCEROULTRA.

1/18 SCALE RADIO LONTROL,TOURING CHASSTS
A A :

luctian Manual

e R g T

[w] = [m] T

Official{Taobao a g?ﬁgg@s,;lgpa 1'*-

- ZAINATFAL | ] o
= |

4 T
EI L. | E " m
https://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk




Specification / BR{#IEIE

BEFORE YOU START

Before building and operating your KIT-CERO ULTRA , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-CERO ULTRA for return or exchange after it has been partially or fully assembled.

HHFIIT T HHEIIT

KIT-CERO ULTRA DRI T EIRET BRTICIE AT IRIFIEREBUREIEE % BFHACG RO TERLTH Y BEEVWLAA—JEBITELOIC. VAV EHEL
FHFTEV, ETDIRTEFHLLBFHAHEO>TTERELTHS. TV AV DIEI TEBIRDH TV BULERAZDLPARETE CH BT LA LD T MED—IR,
HWNEETHEILTITEYE LS BEDRBEPORGEEFE T TEELADT. STEEEVEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEHFEANDHR—k

SR ICBE T DERAER BURDFBIE DDV ZLTHEVE T OB DBEZICTER DB 2 HEIFHTERICIRACING Y R— b F— LD A —)) as.jp@3racing.com.hk (BAE
SHG) ISR T EWEE, e DU T H A bhttp://www.3racing.com.hk CIEEFHIER®. v 7y TOERN. 4 7 a-)bIN—Y R U ZDMDERDEREET
BT T, BB ERICTIF B LTHB WA LS TEBRUMIGWNELE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO ULTRA. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

REHE

RmDIEHIL T K TTISRIET BRNICE BIREAEZ BRI GO CREREBEICBRV T EV BERGBAEIREFONREITBHEAICEV T VDO TERBTEDLIICHHEL
HTEWV REDMREERRRT BT IT KIT-CERO ULTRA ER DT v 77 L — ) —XZBRL THEVE LTz E=E DM BRACINGT v 77 L— 51 L4t

DG ZHFENEVETE RBEDRIHE T CIcGAYE T, BEE BRI HVIEHEENICRRZCBATHE 2 TORERAPESEIEN,
MBDRIRGGLEZCRBTRIEITBRIET,

Included ltems / ®GRICEETITL: Specifications / BEEAN Y% :
Overall Length/£& : 390mm Chassis Only
ELND] 500 siicone o #500 pENET—e Overall Width/4£1g : 208mm
Oil #5000 ) aAVF AV Oil #500 )V F AV X
Overall Height/£&: 88mm
Wheel Base/ KA —IbRX—X : 257mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fsE& : Approx 1320
EHIRTRMEE /£ 77 £ kT THRE /7L VA ER INl=lRRE - APP 9

. . = http://www.3racing.com.hk
English Version / 3&E&RR: 1 11ps.//3racing.shop

. sgpe. hifp://www.3racing.com.hk
Japanese Version / B#EEAR: https://3racing.shop

Contents / B %

1. Gear Differential Assembly / # 77 7DBHF - - - - - -~ __ 3
. ~ o .
Too' ReqU"ed / M;’s“y_’l' . 2. Center Gear Adaptor & Solid Axle Assembly / 22 —F774 74— &V Uy bT7IRIVOBYHT - - - - - 4

3. Front And Rear Suspension Arm Assembly / 7O+ & U7 HR7—LOBIHT --- 5-7

1.5mm Hex Wrench

1.5mm AELYF 4. Front And Rear Bulkhead Installation / 701>+ & U7 INIVOANY FORUHF - - - 8-10
2.0mm Hex Wrench
2.0mm ABLYF 5. Drivetrain Installation / BREI AT LOBHF - - - - - - - - ————————————————— 1
2.5mm Ball Driver Hex Wrench
2.5mm AER—ILES 11— 6. Front And Rear Shock Tower Assembly / 70>k & V739727 —0BfHF ----- 12
4.0mm Phillips Screwdriver
4.0mm FSZKS1/3— 7. Front And Rear Stabilizer Assembly /70> b & U7 ZZESAF—DRUHS ---- 13 - 14
5.5mm Nut Driver
5.5mm FukFSAN 8. Upper Deck Installation / 7 I\ —F v ¥ OBHF - - - - - ——— -~~~ __ 15-16
9. Front And Rear Knuckle Assembly / 7002 b & U7+ 7IVOBYHF - 17 -19
10. Oil Damper Assembly / # 1 IVEA Y IN\—DBYHF - 20 - 21
11. RC Unit Installation /RCL =y FOBWAHF - ------ - - - - - - - —--————- - 22-23
PLIERS WIRE CUTTER
TS5 — TV —Hva— 12. Front And Rear Body Post Assembly / 700>k & U7 RT71— KRR DEHT --- 24 - 26
13. Parts Include / HGRICEHB/IN—YBAGT - - - - - 27
P ousumcomecscen | 13. Parts Include/ MAIC U5/ \— BAG2&3 2
HOBBY KNIFE SCISSORS 13. Parts Include / B4GICZ8HB/\—Y BAG3 &4 — - -~ -~~~ - - 29
Hya— [FEH
13. Parts Include / ®@ICEHB/IN—YBAGS -~ 30
m o 13. Parts Include / ® I ZHB/IN—YBAG6&T7 - - - - —————— 31
BODY REAMER TWEEZERS .
RFq——<— etk 13. Parts Include / Bfulc Z8%/\—YBAG8 - - -~ 32
14. Setup Sheet/ v b7 vFo—b 33-35
CAGLUE THREAD LOCK . e - o
CA CASIl— T L Ao 15. Spare Parts & Optional Parts / AX7/N\—Y & A TaFIiN—y - 36 - 38
16. Gear Ratio Chart/ ¥ 7L YA Fvob - - - - 39

-2-



u | Watching the Gear Differential Assemble click here |

1. Gear Differential Assem

M2 x 9.8mm Pin (2)
B D v 9.8mm EY (2)

M3 x 8mm Flat Head Screw (4)
M3x8mm 75y fAY FA7 12
P5 O-Ring (2)

P50 %7 (2)

10T Metal Bevel Gear (4)
10T 7IVERNILFT (4)

o M3.6 x9.5x0.Tmm

Spacer (4)

AN—H—(4)

M10 x 15 x 4mm Bearing (2)
M10Xx15x4mm A7 U > 45 (2)

18T Metal Bevel Gear 0.8 Pitch (2)
18TANILFT70.8E Y F (2)

M5.1x15.4 x 0.3mm

Spacer (2)

AN—H%—(2)

#5000
(o]]

#5000 Silicone Oil
#5000 ) aAVA A1V

3.5mm Cross Pin (1)
3.5mmoaxE> (1)

Differential Outer Joint (2)
TITIR2—=TaAV k()

Gear Differential Gasket (1)
FTFTFITHRTY (1)

Or

38T Bevel Gear (1)
38T ANJLFT (1)

Q¥

Gear Differential Housing (1)
FTTINOIVG (1)

bly / 777 OB {3+
Step 1

e
7

Step 2

Differential Outer Joint
FTITIE—VaAv b

GREEN SLIME s
(Not Included)
GV—VRFA L
(W@ EEN
TEYELA. )

7

-

Gear Differential Housing

Differential Outer Joint
FITIR—=IaAV b+

ETFTINIIVY
— (4
M5.1x 15.4x 0.3mm s
Spacer 7 (GREEN slugnz
O Not
38T Bevel Gear i
P5 0-Ring 38T /\\)’\\Ib#i? P s THEYECA. )
PsO0y > P
M2 x 9.8mm Pin 4
: N M5.1x15.4x0.3mm
M2 x9.8mm £ s Spacer S
‘% s AR—H— /Q\
s
4 P5 O-Ring
. BN
et Beve oear 08 Pitch 18T Metal Bevel Gear 0.8 Pitch PSOV>7
SReEY s 18TARNILF 708y F #5000 Silicone Oil

#5000 ) aAVF LIV

M2 x 9.8mm
Pin
EY

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANIVF T =B Y I E LTcfRlc. ARDE SITI8TANILF 7
EREBEEIVAVAAIWETINI IV TORITANTLEEL,

10T Metal Bevel Gear
Step 3 10T ZILSRRIVET ~
3.5mm Cross Pin
35mmaOREY
T M3.6x 9.5 x0.1mm #5000 Silicone Oil
Spacer #5000 1) AVA AL
ANR—H—
M3.6x9.5x0.Tmm
Spacer
10T Metal Bevel Gear
7777777777 10T IV EARNILET
M3 x 8mm

Flat Head Screw

IS5y hAy RRZ Y 1— After installing the 10T Bevel Gears, fill

Differential Housing with enough oil to
completely cover the Cross Pin as shown

in the above diagram. Slowly rotate the

Outer Joint to remove any air bubbies

trapped under the Bevel Gears.
10TANIVF 7 Z B & LTcfRi,
ERDOESICI/OREVERHLEDFELF A IVE
TINTIVTDHRIEANTLEEL,
ANWFTDHICRENRBERY £ BTc8
IK7982—T 3147 b2 Y ERLTLREL,

Step 4 : Step 5
I

M10x 15 x4mm
Bearing
NFUVY

Gear Differential Gasket
FTTIHRTY b+

M10x 15 x4mm
Bearing
NFUVY

Assembled View
4037 N



http://www.3racing.hk/movies/1.GearDifferentialAssembly_Cero.mp4

u | Watching the Solid Axle Assembly And Center Gear Adaptor click here |‘
2. Center Gear Adaptor & Solid Axle Assembly / €>2—F77 47 2—& /)y 7R IVOE T
"BAG 1)

M10x 15 x 4mm
Bearing

RPUYY /

M3 x 6mm Button Head Screw (5) ST Pulley _
M3x6mm KRz ANy KX 1) 21— (5)
OI M5 x 7 x 1.5mm Brass Spacer (1) /
M5 x7 x 1.5mm 75 R AR—H— (1) Solid Axle Body (Lﬁgﬂ.?ﬁiim
. vy RT7Y Garnazh
I M5 x 10 x 4mm Flanged Bearing (1) RIVRT 14— TEVELA. )
_ _‘M5x10x4mm TFIVIRTYVT (1)

M5 x 8 x 2.5mm Bearing (1)

I M5x8x2.5mmAN7 145 (1)

M10 x 15 x 4mm Bearing (2)
M10x15Xx4mm 771> % (2)

M3 x 6mm
Button Head Screw
REUAy FRT1)1—
Solid Axle Outer Joint
VDY NTIRIVTI8—=T314>
Aluminum Gear Adaptor (1) [ M3x6mm

- y Button Head S
0711/:#77@7’/;:— (1) | keono kxsya—
Lock Thread
(Not Included)
20T Pulley (1) kA Solid Axle Outer Joint
20T 7—1)— (1) THEIELA. ) VYUY TRV IE—=TIaA4v b
M3 x 6mm
Bytton Head‘Screw
c Solid Axle Outer Joint (2) REYAY FRTVa—

VYUY NTIRAIVTIZ

Y34V H Q) 10X 15 4mim Assembled View
N OPZ, #H3r X

Spur Gear Adaptor /| RIN—F 775 T2—

20T Pulley
20T 7—VU—

Front Solid Axle (1)
7Y YY)y K77 RV (1) M5 x 10 x 4mm
Flanged Bearing
TZIINTIVY
Aluminum Gear Adaptor
TFIVEXRTTET2—

M5x7x1.5mm
Brass Spacer
TS5 AAR—H—

M5x8x2.5
38T Pulley (1) Bearing

38T 7—1—(1) NOPZ

1127 Pulley

nar7=Y= Assembled View
112T Pulley (1) VRV
12T 7—1)—(1) #0537 ¥



http://www.3racing.hk/movies/2.CenterGearAdaptorSolidAxleAssembly_Cero.mp4

u | Watching the Front And Rear Suspension Arm Assembly click here |

3. Front And Rear Suspension Arm Assembly / 70/ F & V77 % A7 — LOWfTF

@ Front Suspension Arm / 7O k- H#RX7—L 2’3 §f,’;‘wm
./ Ty bRoY2—
Left / 24 M2 x 6mm /'

M2 x 6mm Button Head Screw (12) Button Head Screw =
M2x6mm RE Ay FZZ 1 12— (12) REXAYERTY 2 _
= UpperﬂWlshbongSpacer
-M3x6mm Set Screw (4) TYIN—Iqva

52 N i <L o
M3x6mmt£y FRZU1—(@4)  pietbushing Ry AN =

4.8mm Ball Stud L=4 (8) 5.2mm *’“1’\//3

” 48mm R—IVZ Ry KL=4(8) ~E*7H7 ”’7
4.8mm Suspension Pivot Bushing (8)

48mm YAV Y 3V ERy F Ty V5 (8) !
|
5.2mm Suspension Pivot Bushing (4) [
5.2mmYAXRVY Y 3 ERYy FTvI 5 (4) \
|
Downstop Mount (4) : \
FYVRARY TRV (4) / | \
|
M6 Bowed E-Ring (4) : . J \
|
Downstop Mount |
.

¢

Graphite Lower Wishbone
97774k

TIA Yy aR—>
|

M6 STEY >4 (4)
M6 Bowed E-Ring
AYVARYyTIRIV b

CI M6 SHEY > &P
4.8mm l 4.8mm Suspension J

Il Stud L= : |
Upper Wishbone Spacer (8) Ball Stud =4 Pivot Bushing

o - NN . R—IVRAZ Y FL=4 48mmHF AR 5>
TYIN— D4 vy aR—Y ANR——(8) e AN

4.8mm
Ball Stud L=4
R—IVRZ Y FL=4
Front Pivot Ball Mount FB
707 b TFEEVIN—
A=V MFB

Note : Please repeat steps for Right Side assembly.
Front Pivot Ball Mount FA (1) / FB (1) [(v_e-;isé,z: A5 EIDMETTIER T v THE@)RE LT LFEEL
70 F R4V IS—K—IL <~ FA (1) /FB (1) BRAEOBIEAT /7w :

Assembled View
A RyA

Rear Suspension Arm / U7 -3 27 —L M3 x 6mm

Set Screw
Left / 2l M2 x 6mm v bR 2—
Button Head Screw
2—

REUANY KXY

by

Rear Lower Pivot Ball Mount RA (1) /RB (1) | 3:2mm Suspension

YT S S~ K—)L 5> b RA(1) /RB(1) | PhotBusting
. VERY NIV
B .
i ; |
i ! |
- " r |
|
I
|

Upper Wishbone Spacer
TYN—"Tqya
K= AR—H—

Rear Graphite Lower Wishbone
V795774 F
Ty yaR—>

?_-r,/

Graphite Lower Wishbone (2) M6 Bowed E-Ring
T2774 bV A v a1 R—>(2) M6 SHEY > 48 i
.8mm Suspension

- Pivot Bushing
48mm Y AN 3V
ERy b Ty

Downstop Mount
4.8mm ]

' % HOYR by TR b
Ball Stud L=4
r R—IVZAZY R L
o " 4.8mm
Ll g BaIIStudL 4
o }l/Z’i v K L=4

Rear Lower Pivot Ball Mount RB
U7 LAV IN—FR—
IWIVMRB

Assembled View
4057 [

Rear Graphite Lower Wishbone (2)

[Note : Please repeat steps for Right Side assembly. ]
V7T 774 T4 v 2 R—2(2)

THERBIABOMEIIER Ty TEZVIRLTZE L,

-5-



 http://www.3racing.hk/movies/3.FrontAndRearSuspensionArmAssembly_Cero.mp4

3. Front And Rear Suspension Arm Assembly / 70/ F & V77 % A7 — LOWfTF

BAG 2
s

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAY KX 21— (4)

4.8mm Suspension Pivot Ball (4)
48mm YA TV FERY FR—IV (4)

Ol

M3 x 6 x 2mm Spacer (4)
M3 x 6 x 2mm AR—H— (4)

Main Graphite Chassis (1)
AV GST7A =2 (1)

Front / 72

M3 x6x2mm
Spacer
ANR—H—

4.8mm
Suspension Pivot Ball
HRIIV FERY bR—IV

Main Graphite Chassis
AV GST7A v —2

M3 x 8mm

Flat Head Screw

TZv by FRYYa1—
Lock Thread
(Not Included)

*xrOvy
(HRIKFEEH

THIELR. )

h Note: After the suspension arms are assembled, they should be
able to move up and down freely.

TER I YRAT-LORMIHERLE LS. LTOHEE

AL—XFBTENBETT.

Assembled View J
ZA37 [

-6 -




3. Front And Rear Suspension Arm Assembly / 70/ F & V77 % A7 — LOWfTF

| BAG 2 |
-

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAwY FXY 1) 21— (4)

4.8mm Suspension Pivot Ball (4)
48mm BRI FERY FR—)IV (4)

Ol

M3 x 6 x 2mm Spacer (4)
M3 x 6 x 2mm AX—H— (4)

M3 x 6 x2mm
Spacer
AN—H—

4.8mm
Suspension Pivot Balll
HRI TV FERY bR—IV

M3 x 8mm
Flat Head Screw
73y Ny FR7)a—

Lock Thread
(Not Included)

xyOvy
(®alcEaEh

l i THEYEEA, )

Assembled View

™

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THEE Y RAT—LORMIDEHRLE LS. LTOEBEE
AL—RXTBTENBETT.




u | Watching the Front And Rear Bulkhead Installation click here |

4. Front And Rear Bulkhead Installation / 78>k & Y7718V Ay FOE{FLF

—vvrel Midship Belt 279 (1)
Sy Ry INIVE 279(1)

veee] Midship Belt 423 (1)
Sy Ry TNV 423(1)

M3 x 5 x 0.2mm Shim (4)
" M3x5x0.2mm 2 Ls (4)

M5 x 7 x 0.2mm Shim (1)
M5 x7 x0.2mm < L (1)

D- M2.5 x 4 x 5mm Spacer (2)
M2.5 x4 x 5mm ANX—1—(2)
M3 x 6 x Tmm Spacer (1)

M3 x 6 x Tmm ANX—H— (1)
M3 x 6 x 3mm Spacer (1)
M3 x 6 x 3mm AN—1— (1)

~.% M3 x6x2.5mm Bearing (4)
'M3x6x25mmAN7 >4 (4)

“ | M5x7x1mm 0-Ring (1)
L M5x7x1Tmm Ol >4 (1)

M2.5 x 10mm Socket Screw (2)
M25x10mm V7 y F X971 1—(2)

o

M3 x 6mm Flat Head Screw (5)
M3 x6mm 735w bAY KXY 1) 12— (5)

-

M3 x 6mm Button Head Screw (1)
M3x6mm REZ Ay X7 2—(1)

-

M3 x 8mm Button Head Screw (1)
M3x8mm RZ Ay KT a1—(1)

e

M3 x 12mm Button Head Screw (1)
M3 x 12mm REZ Ay FXZ Y 12— (1)

Cero Ultra Belt Tension Nut (2)
OIS NIWhTa v Fy b (Q2)

Cero Spur Gear Locker (1)
O AN—F7avih—(1)

Cero Aluminum Motor Mount (1)
O 7IVZE—2—<U (1)

/.\ Cero Ultra Belt Tension Nut
LavILES NIV E

M3 x5x0.2mm =325 Fy
Shlm M3 x6x1mm TvvavFryhk
Spacer
ANR— ‘j‘—
M3x6x25mm  M3x6x25mm
Bearing Bearing
il yidl
el N “7 M2.5 x 4 x 5mm
Spacer
M3 x5x0.2mm Cero Aluminum Motor Mount
Shim O 7IVIE—Z— TV}
/L\
M3 x6x3mm
M2.5 x 10mm Spacer
?ocket ScrewI ZANR—H—
M3 x 8mm /’7"'“17)1_ M3x6x25mm
Bytton Head‘Screw Bg:-arlng M3 x5x0.2mm
REUANY FR71)1— a4/ Shim
PN
M3 x5x0.2mm
M3 x 12mm Shim o ’r‘i:;‘ 2.5mm
Button Head Screw DIN 1,
REvAy RRH 12— TVZY

Midship Belt 279
Ty Ry TNV 279

M5x7x Tmm L=
0O-Ring . k5 3
ouvy ; o
s M5x7x0.2mm o
! . | Shim o
W 2N :
- Midship Belt 423
Ty Yy TNV 423
Button Head Screw
REIAY FRY 21—

Cero Spur Gear Locker
A AN—F7AvH—

Lock Thread
(Not Included)

xr0vy
(HRREEN
THEYVEEA. )

M3 x 6mm
Flat Head Screw
75y Ay FRYJa1—



http://www.3racing.hk/movies/4.FrontAndRearBulkheadInstallation_Cero.mp4

5/5 Motor Mount And Belt Shown Assembly / 5/5€—2—<7/ FENIVID$AHIIT
4. Front And Rear Bulkhead Installation / 78/ F & U7\ LIy FOE T}

Midship Belt 351 (1)
Sy Ry INIVE 351(1)

M3 x 5 x 0.2mm Shim (4)
" M3x5x0.2mm ¥ Ls (4)

TVTTY

M5 x 7 x 0.2mm Shim (1)
M5 x7 x0.2mm < L (1)

o] |
M3 x 6 x Tmm Spacer (1)

°| M3x6x Tmm AR—4— (1)

M3 x 6 x 2.5mm Bearing (4)
! M3x6x2.5mmA7 YT (4)
OI M5x7x1TmmOY >4 (1)

M2.5 x 10mm Socket Screw (2)
M25x10mm Yoy f XY 21—

-

M3 x 6mm Flat Head Screw (5)
M3x6mm 75y Ay FXO 1) 21—

-

M3 x 6mm Button Head Screw (1)
M3x6mm i RZ Ay FX71)a2—(1)

==

M3 x 8mm Button Head Screw (1)
M3 x8mm RZ Ay FXI ) 1—(1)

s

M3 x 12mm Button Head Screw (1)
M3x12mmREZ Ay FX7 1) 1—(1)

Cero Ultra Belt Tension Nut (2)
tavIV b NX)IWbhTFra Y

Cero Spur Gear Locker (1)
o AN—F7OvA—(1)

M2.5 x 4 x 5mm Spacer (2)

M2.5x 4 x5mm AN—H—(2)

M3 x 6 x 3mm Spacer (1)
M3 x 6 x 3mm AX—H4— (1)

M5 x 7 x Tmm O-Ring (1)

)

(5)

Fv Q)

Cero Aluminum Motor Mount (1)

O 7IVIE—E2—IUV (1)

Cero Ultra Belt Tension Nut
£avILbS NIV E

e

M3 x5 x0.2mm FU3YFy
Shlm M3 x6x1mm TvvavFryhk
Spacer
AN— ‘j‘—
M3x6x25mm  M3x6x25mm
Bearing Bearing
1 id
el N “7 M2.5 x 4 x 5mm
Spacer
M3 x5x0.2mm Z’\_ﬂ_ Cero Aluminum Motor Mount
Sh'm €A 7IVZE—R—IVE
M3 x6x3mm
M2.5 x 10mm Spacer
Socket Screw ZANR—H—

M3x8mm VrvhRgYa- M3 x 6 x 2.5mm

Button Head Screw Bearing M3 x5x0.2mm

REINY FRY 1) 1— R7IVVT Shim

PN
M3 x5x0.2mm
M3 x 12mm Shim o ’r‘i:;‘ 2.5mm
Button Head Screw DIN NG

REUAY FRIYa1—

Midship Belt 351
Ty FYy TNV b 351

M5x7x Tmm
O-Ring
ouvy

Cero Spur Gear Locker
o AN—F70vH—

A

Lock Thread
(Not Included)
xravy
(HEIKREEh
THEYEEA. )

M5 x7x0.2mm
Shim
PN

Midship Belt 351
Ty Ry TNV B 351

M3 x 6mm
Button Head Screw
REIANY FRI1)1—

M3 x 6mm
Flat Head Screw
IV ANy FRY)a1—




4, Front And Rear Bulkhead Installation / 78>k & Y771\ IV Ay FOE{FLF

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm < L (2)

M3 x 6 x Tmm Spacer (2)
M3 x6 x Tmm AX—4%— (2)
M3 x 6 x 2.5mm Bearing (2)
 M3x6x2.5mmART YT (2)

| M5 x 8 x 2.5mm Bearing (4)
'"M5x8x2.5mm N7 Y5 (4)

M3 x 6mm Flat Head Screw (12)

M3 x 6mm Button Head Screw (2)
M3x6mm REZ Ay X7 1—(2)

- 4.8mm Ball Stud L=4 (5)
\...J'-L"' 4.8mm R—JLRAZ Y K L=4(5)

5mm Countersink Washer (2)
SmmRAFTIITTvIv—(2)

M8 x 12.5mm Steering Post (2)
M8x12.5mm A7 7 UVI KRRk (2)

Steering Arm-L (1) /R (1)
ATFT7IVVT7—L-L(1)/R(1)

CulleO

Steering Link (1)
ARTFT7IT07(1)

Y4

Bulkhead A (1)
NIbIA~NYy F—A(1)

R

Bulkhead B (1)
NI~y R—B(1)

M3x6mm 75w kAw FX7 1 12— (12)

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5x 6.5 x 2.5mm 75 ZAN—4— (2)

M3 x6x Tmm
Spacer
AN—H—

4.8mm
Ball Stud L=4
R—IVAZ Y FL=4

M3 x6x2.5mm
Bearing
R7YT

M3 x5x0.2mm
Shim
PN

4.8mm
Ball Stud L=4
R—IVAZ Y K L=4

Steering Link
RFTIVTIVY

M3 x 6mm
Button Head Screw
REIAY FRYJ1—

(Bulkhead B
NIV ~y F—B

4.8mm Ball Stud L=4

k4.8mm R—IVZAZ v FL=4 )

Bulkhead A
NIVIA~Y F—A

Bulkhead A
INIVIAY F—A

Bulkhead B
NIV ~y F—B

M3 x 6mm
Flat Head Screw
75y Ay FRY 21—

M3 x 6mm
Flat Head Screw
7Y Ny FRY)a1—

5mm Countersink Washer
SmMmRATFT VT Ty v —

w

M5 x 8 x 2.5mm
Bearing
7Y T

M5X6.5x 2.5mm r]

Brass Spacer

TS RAAR—H—
Steering Arm - R
ATFT7VVYIT—1L-R

Steering Arm - L
RTFT7VVITT—L-L

M5 x 8 x 2.5mm
Bearing
TV YT

M8 x 12.5mm

I‘.
-
Steering Post 1 -
2570 RAy =]




u | Watching the Front And Rear Shock Tower Assembly click here |

5. Drivetrain Installation / EREh/ 2 7L DEYFLF

Ol

Cero Ultra Diff Bearing Housing

High Profile (4)

EOVIVES FTAaTIRTIVG

INGTTTINATOTT7AIV(4)

Cero Ultra Diff Bearing Housing High Profile
€AV S TAIRTIYIT NIV T NATAT 7LV

#‘;\”

Cero Ultra Diff Bearing Housing High Profile

TAVIVNS FTAIRTFUVYTNOIVT NATAT7AIb

Assembled View

R

Front
Zav k

Cero Ultra Diff Bearing Housing High Profile
€AV S TATIRTIVIT NIV T NATAT 711V

Cero Ultra Diff Bearing Housing High Profile

TAVIVNS FATRTU T NOIVT NATAT74Ib

Assembled View
ARy

Default Belt Tension Setting
BENIVE TV aVRE

Note Position
EI=E

Rear
7

-11-



http://www.3racing.hk/movies/5.FrontAndRearShockTowerAssembly_Cero.mp4

6. Front And Rear Shock Tower Assembly / 70 F & U7 3v727— 031

M3 x6mm
Button Head Screw
4.8mm ) RevAy KR 21—

| ;_ Ball Stud L=6
R—IVAZ Y FL=6

-
M2.5 x 6mm Socket Screw (4)

M25x6mm Y45y fX7 11— (4) ‘

M3x6x1

ll | | LT Spa)c(erx m ‘

ANR—H—
M3 x 6mm Button Head Screw (8) ]
M3 x6mm K2 UA\Y KXT1) 21— (8) Bulkhead Cover - B

NIV ~y FhN—-B

N\ J
4.8mm Ball Stud L=6 (12)
4.8mm R—JV A% FL=6(12) M3 x 6 x 3mm

Spacer

OH AX—Hf—
M3 x 6 x Tmm Spacer (8) , \J

M3 x 6 x Tmm AX—14— (8)

4.8mm
Ball Stud L=6

0. R—IVA&R Y K L=6

M3 x 6 x 3mm Spacer (4)
M3 x 6 x 3mm AXR—1H4— (4)

Rear Shock Tower - A
U723vy27—-A

,swz'lf ):gmm Note : Please repeat steps for Right Side assembly.
i hRB ) 2 TEEBIAAOEIERT Y TERIELTLEEL,

Bulkhead Cover - A (2) (" a8mm N\

o o N Ball Stud L=6

NIV A~y FAN—-A(2) M3 x6mm R—IVZ% Y FL=6
Button Head Screw
REUAY FRY)1—

M3 x6x Tmm
Spacer

. AN—H—

Bulkhead Cover - A
Bulkhead Cover - B (2) INIVIAY RHN—-A
NIV A~y FHIN—-B(2)

=

Front Shock Tower-A (1) /B (1)
7O b3y 427—-A(1)/B(1)

-

K

4.8mm
Ball Stud L=6
R—IVAZ Y FL=6

(

M3 x6x3mm
Spacer
ANR—H—

Rear Shock Tower - A
U723vy27—-A

—d

M2.5 x 6mm
Rear Shock Tower-A (1) /B (1) Socket Screw
723y y27—-A(1)/B(1) Yoy bR a1—

TERBIAMOBAILIER Ty TEEVIRLTIEEL,

[Nofe : Please repeat steps for Right Side assembly. ]

-12 -



u | Watching the Front And Rear Stabilizer Assembly click here |

7. Front And Rear Stabilizer Assembly /70> F & U7 RZ2ES A HF—DA{FF

BAG 4 Front / 702k

M3 x 4mm Set Screw (4)
M3xdmm -ty F XU 11— (4)

4.8mm Stabilizer Ball (2)
4.8mm R Z2ES A HF—R—)l (2)

1.1mm Stabilizer
1.1mm A2 ES 14—

M3 x4mm
Set Screw
ty bFRI)a2—

M4 x7x2.5mm ‘
4.8mm

Bearing
R7YVH Ball Joint

i R—Iaq>t

Stabilizer Locker (2)
ARREZAH—OvhH—(2)

O

M4 x 7 x 2.5mm Bearing (2)
M4 X7 x25mmAR71)>5(2)

=

4.8mm Ball Joint (2)
4.8mm R—)LbTVaL>V k(2

N

1.Tmm Stabilizer (1)
1.1mm X2 ES A H—(1)

Assembled View
Az A

M3 x4mm
Set Screw
Yy bRV 21—

Stabilizer Locker
RS-0y h— 4.8mm

Stabilizer Ball
ABZESAHF—FR—Ib

N\ 7 )
Note: M3 x 4mm Set Screw does not need to

be tighten,just need to slightly touching

the stabilizer.
THEE I M3xdmmty FRIY1—IFRZESA

P—&@iOy I LEVTLREL., £y
FRI)1—ERR2ESAF—L8BC S

b, A= =TT
N J

y

-13 -



http://www.3racing.hk/movies/6.FrontAndRearStabilizerAssembly_Cero.mp4

7. Front And Rear Stabilizer Assembly /70 F & U7 RZ2ES A4 —DEHF

M3 x 4mm Set Screw (4)
M3 x4dmm -ty FRT 1) 21— (4)

4.8mm Stabilizer Ball (2)
4.8mm RZ2EZ A HF—KR—)l (2)

Stabilizer Locker (2)
AREZA/HF—0OvH—(2)

O

M4 x 7 x 2.5mm Bearing (2)
M4x7x2.5mm 7Y 25 (2)

=

4.8mm Ball Joint (2)
4.8mmA—)IbVaLv k(2

N/

1.0mm Stabilizer (1)
1.0mm AZES 1 —(1)

\ 1.0mm 25 €54 F— L

M
Assembled View
AR

M3 x4mm
Set Screw

M3 x 4mm
Set Screw
Yy bR Y-
M4 x7 x2.5mm ‘
Bearing g8un}m
T YG all Joint
1.0mm Stabilizer ArU=g

R=IbJaqr b

Stabilizer Locker
ZRESAHF—0y h— 4.8mm
Stabilizer Ball

AZESAH—KR—)b

\_H_ﬁ_/\
Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
TEE I M3x4mmEy FRTY1—EREZES A
H—&w<Ov I LEVWTLEEL. Yy

FRO)1—ERRZESAF—L8E S
2feb. F—5—T7, )

Yy bR Ja2—




8. Upper Deck Installation / 7'y /1 \— 7 v+ DH{FLF

-

M3 x 5mm Upper Deck Bolt Screw (6)
M3 x5mm 7y /IN\—F v F RIV &Y (6)

-

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ ANy FXT1) 1—(8)

(L

M2.5 x 10mm Socket Screw (4)
M25x10mm Yoy fRT1) 12— (4)

M2.5 x 10mm
Socket Screw
Viry X9 a1—

Twist Bar 19mm (2)
YA X F/N—19mm (2)

S =]

Cero Ultra Graphite Upper Deck 64 (1)
AUV IST7A4 0 Ty IN—T v F64(1)

M2.5 x 10mm
Socket Screw
Yoy bbRo)a1—

™\ M3 x6mm
Cero Ultra Graphite Button Head Screw
Upper Deck 64

tavIVbS 5577
1467 yIN—TvF64

REUANY RXTY1—

Twist Bar 19mm
YA R FR—19mm

Twist Bar 19mm
YA R FA—19mm

M2.5 x 10mm
Socket Screw
Viry X9 a1—

M2.5 x 10mm
Socket Screw
M3 x 5mm Viry bR91)a—
Upper Deck Bolt Screw

TyIN—TvFRIVbRY

Yy

4
m& M3 x 6mm

Button Head Screw
REUANY KRY)1—

-15 -




5/5 Upper Deck Shown Assembly / 5/577vIN\—7 v ¥ D$HHILT
8. Upper Deck Installation / 7'y /1 \— 7 v+ DH{FLF

N Twist Bar 19mm
BAG 4 Front / 70>+ YA A k1N—19mm

M3 x 5mm Upper Deck Bolt Screw (6)

M3 x5mm 7y /IN\—F v F RIV &Y (6)

-

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ ANy FXT1) 1—(8)
M2.5x 10mm

_ Socket Screw
Vv bR a1—

M2.5 x 10mm Socket Screw (4)

M25x10mm Yoy fRT1) 12— (4)

—d

M2.5 x 10mm
Twist Bar 19mm (2) Socket Screw
N - Twist Bar 19 Vv bR 21—
VAR BRIN—19mm (2) Rear / V7 /W»Irsx I‘i’/‘._"‘]’;‘mm

- I

Cero Ultra Graphite Upper Deck 55 (1)
LOvIWNS GS5T74 8 7yIN—FT v E55(1)

M2.5 x 10mm
Socket Screw
Yoy bbRo)a1—

M3 x 6mm
Button Head Screw
REIAY FRT ) 1—

-T

M3 x 5mm M2.5 x 10mm
Upper Deck Bolt Screw §ocke‘t SCrer
TYyIN—TvERIVFRY Viry bR 21—

Cero Ultra Graphite
Upper Deck 55
€avIV > 9377
A+ TYIN—=FyF55 *
Ty

AL

™~ M3 x 6mm
Button Head Screw
REUAY FRI)1—

-16 -




u | Watching the Front And Rear Knuckle Assembly click here |

9. Front And Rear Knuckle Assembly / 700+ & Y7 Fv2IVORHF

Front / 72k

11.Tmm
<+

Upper Wishbone Spacer
TYN—"TI1v¥a

R—y ZR—H— \Q

M4 x 16mm Turnbuckle (4)
M4 x 16mm Z—>/\v 7 )b (4)

O

4.8mm Suspension Pivot Bushing (8)
48mmPARY Y 3V ERy FTv 9 (8)

Cl

Upper Wishbone Spacer (8)
TYIN— T4y a1 R—Y ANR—H—(8)

Front Upper Wishborn Ball Cap 5.2mm (4)
ZAVETYIN—T1vTa
R—2 KR—=IbF+v v 7 52mm (4)

Wrench Body
LY F A
(Not Included)
(HRBICERFNTEYEEA. )

N

1
\
[
|
\
\
L.

Front Upper Wishborn Ball Cap 5.2mm
7OV b7 yIN—T4vTa
R—> KR—IbF v v 7 52mm

)

Front Upper Wishbone A
o tomn
VA YYAR=YA 2=y o)l

™ Upper Wishbone Spacer

| TYIN—"T4v>a
|

|

v

Ry ZR—4—

4.8mm Suspension
Pivot Bushing

48mm Y ANV 3
YERY NIV T

Assembled View
4B37 [

Nofte : Please repeat steps for Right Side assembly.
AR PIAADEIIER Ty TEBRVIRLTEEL,

Front Upper Wishbone B (1)
7OV b7 yIN—=T 10y Y2 R—2B(1)

10.4mm
<+
Front Upper Wishbone A (1)
7OV E7YvIN—T 0 v R—2V A1)
Upper Wishbone Spacer

TYN—D4vTa

Rey ZR—H— \c’

'

Rear Upper Wishbone A (1)
VT7T7vIN—J0vaR—2A(1)

Wrench Body
LY F A4k
(Not Included)
(HRIBRFNTEYEEA. )

Rear Upper Wishbone B (1)
V7T7yIN—04vI2R—2B(1)

Front Upper Wishborn Ball Cap 5.2mm
JAVETYN—Tq4v¥a
K= R—IbF+ v 7 52mm

)

lfeirylepe[XV|shbone A M4 x 16mm
V7T vIN— T« Turnbuckle

v aR—VA \

2= Z=YNN\v IV

1

|

|

! Upper Wishbone Spacer
| TYN—"T1ya

‘ K= AR—H—
|

v

4.8mm Suspension
Pivot Bushing

48mm Y ANV 3
YERY b TvIvT

Assembled View
Az RyA]

[ Nofe : Please repeat steps for Right Side assembly. ]

TERRIBMOEIIERT Y TEERLTIIZEL,

-17 -



http://www.3racing.hk/movies/7.FrontAndRearKnuckle Assembly_Cero.mp4

9. Front And Rear Knuckle Assembly / 700+ & Y7 Fv2IVORHF

i M3 x 4mm Set Screw (2)
M3x4mm -ty F X7 1) 21— (2)
M3 x 6mm Set Screw (2)
— M3x6mmty F X7 1—(2)
M3 x 10mm Set Screw (2)
e M3x10mmEy F X7 1—(2)
M3 x 6mm Button Head Screw (4)
M3 x6mm REZ Ay FX71) 21— (4)

M4 x6x Tmm M3 x 6mm /t
-Ri Button Head Screw
Ol ™ e

M3 x 6 x 3mm Spacer (4)

o. M3 x 6 x 3mm ZAN—4%— (4)
O =
4.8mm Ball Stud L=9 (2)

ODIM4.8mm R—ILZ R v K L=9(2)

Cero Suspension Pivot Ball 5.2mm (4)
O HRAXRY 3>y ERY bR—IV5.2mm (4)

Cero Ultra Outer
Shaft Hub 3mm (2)
taoIV S 7UR—
%7 F\73mm(2)

4.8mm x 16mm Ball End (4)
4.8mmx 16mm KR—)VIT > K (4)

0

M6 x 10 x 3mm Bearing (4)
M6 x 10 x3mm 71U >4 (4)

M3 x 6mm
Set Screw
ty FRYJa1—

Cero Ultra Knuckle (2)

OJIV S FvoIb(2)
M4 x 6 x
O-Ring
oyvy
a7 —
38mm Turnbuckle (2)

38mm Z2—>/I\v 7L (2)

Cero Ultra Body Shield Upper-A (1) /B (1)
O YIVES KT =V FET7viN—-A(1)/B(1)

Cero Ultra Body Shield
Upper 70mm (2)
OvIVbS RT4Y—
VK77 18— 70mm (2)

Note: Please drop a bearing oil
each time before runs

TEB ATV TFAIVEE

s Z N (Not Included)
FHIEEES LT REL, (MRRiEaER
TEYELA. )

I Cero SSK Shaft (2) i

+AsSKy v 7 b+ (2)

Cero Ultra Knuckle Plate — A (1) /B (1)
O JIWESFyIIVTL—FA(1)/B(1)

Front Knuckle / 7>k -Fv71b

Left / {4

‘.
-

4.8mm x 16mm 4.8mm x 16mm
Ball End 38mm Turnbuckle Ball End

R—ILTV K 38mm Z—I\y 7L RV

e — h
qlp_—g_) X 2

Cero Suspension Pivot Ball 5.2mm
O YA 37 ER
v FAR—JV 5.2mm

M3 x 6 x 3mm Spacer

M3 x 6 x 3mm AR—4—

Lock Thread
(Not Included)

*xyavy
(HEIKEEEh
THEYEEA. )

24.5mm
M3 x 10 .
stetéfez'fv:) Assembled View
v Vai— 0y
Az RyA]

Cero Ultra Knuckle
Plate B
avibb>+

v IVTL—+B

Cero SSK Shaft
+OSSK¥+ 7 k
Cero Ultra Knuckle
tavIVbS Fv oL

Lock Thread
(Not Included)
xyavy
WD maicassn
TEYEEA. )

(Not Included)
(HRITFEEN
THEYVEEA. )

M6 x 10 x 3mm
Bearing
7Y T

Cero Suspension Pivot
Ball 5.2mm

tAYARYYavE
Ry bR—)U 5.2mm

Note: Please drop a bearing oil
each time before runs

TEB ATV TAAIVEE
Cﬁﬁlcﬁlﬁlié LTLIEEW,

M3 x 6 x 3mm

Spacer
AN—H—

M6 x 10 x 3mm
Bearing
R7UVT

M3 x 6mm
Button Head Screw
REIANY FRY 11—

Cero Ultra Outer
Shaft Hub 3mm
tavIVbS TU4
—2 %7 b\73mm

Tmm

4.8mm Ball Stud L=9
4.8mm R—JLZA&Z Y K L=9

Assembled View
#0357 [

Note : Please repeat steps for Right Side assembly.
THE BIAROMEIIERT Y TER)ERLTEEL,

Cero Ultra Body Shield
Upper 70mm

OV S KT
—JV K7 v X—70mm

[ )

M3 x 4mm
Set Screw
ty F XY VJa1—

-

Cero Ultra Body
Shield Upper A
£OVIVES KT«
I=IVFT7vIN—A

Note : Please repeat steps for Right Side assembly.
THE BIAROEILIERA Ty TEBERLTEEL,

[

-18 -




9. Front And Rear Knuckle Assembly / 70+ & Y7 Fy2I1VOR I T

Cero Suspension Pivot Ball 4.8mm
| BAG 5 | Rear Knuckle /U737 EO P AN E
Ry bR—IV4.8mm TBYECA.)
Left / 26 3/

o oo M3 x 6mm Set Screw (2) LockThread
Not |
M3x6emmty F X1 21— (2) 3909 'II-':::ad M3 x 10mm Note: Please drop a bearing oil
Ealczgsn Set Screw each time before runs
THEBE I ATUITFAIVEE

TEYELA. )

'y RR7V2= | GhicsEEs LT T

prss reress M3 x 1T0mm Set Screw (2)
M3x10mm > X7 1— (2) M3 x 6mm Bqtton Head Screw

M3 x 6mm Button Head Screw (4) M3x6mmRZZAy FRT 1) 31—

M3 x6mmRZUAY FXT1) 1—(4)

"o

M3 x 12mm Button Head Screw (2)
M3x 12mm REZ ANy KX 1) 21— (2)

- Cero Ultra Knuckle
tOvIVbS Fv oL

M3 x6x2mm
Spacer
ANR—H—

Cero Universal
Swing Shaft

R =l BV ACL J 1V
RAVGTIv T b

M3 x 12mm
Button Head Screw
REUAY FRY 21—

Cero Suspension Pivot Ball 4.8mm (4)
O PARY Y 3V ERY bR—)V4.8mm (4)
M6 x 10 x 3mm
Bearing
7)Y M6 x 10 x 3mm
: Bearin:
M4 x 6 x Tmm O'Rlpg (2) Cero Ultra Outer ~7 Ug/q“
M4x6x1mmOY >4 (2) Shaft Hub 3mm
OvIV S TR Lock Thread Cero Ultra Knuckle
=¥+ 7 F\73mm Lock ﬁélm’,ﬁ;ed) PlateA
Thread [RSrinkAAN ‘52;?/}7[/{2{ A

Ol

M3 x 6 x 3mm Spacer (6)
M3 x 6 x 3mm AX—14— (6)

THYELA. )
M3 x 6 x3mm
M3 x 6mm Cero Suspension Pivot Spacer
Set Screw Ball 4.8mm AN—H—

O ty bRY)a1— L=l S DA <
] Ry bR—)b 4.8mm
5 Cero Suspension Pivot
M6 x 10 x 3mm Bearing (4) faxoxmm Ball 4.8mm
g COHARY VIV E

Ry bAR—)IV 4.8mm

M6 x 10 x 3mm N7 1) > 5 (4) oy
m 4.8mm x 16mm 4.8mm x 16mm
Ball End Ball End
32mm Turnbuckle (2) b 32mm Turnbuckle -l
32mm 22— /\v )b

32mm 2= I\v 71U (2)

)] -

4.8mm x 16mm Ball End (4)
H X 2
—
17.6mm

4.8mmx 16mm K—JVIT > K (4)
Assembled View

N

i Note : PI t steps for Right Sid bly.
Cero Ultra Outer Shaft Hub 3mm 2 Assembled View Nofe :Mlecse repeat steps forRight Sido asserbly
#H3r X

2OJIV NS 7U2—=2 %7 FNT3mm (2)

Cero Ultra Knuckle (2)
avIL b FvIIb(2)

Note: Please drop a bearing oil

each time before runs

TEB ATV TEAIVEE (Not Included)

TRNCBEES LTLEL, (BTN
TEYELA. )

Cero Universal Swing Shaft (2)
TOIAZN—HFIWRAVTIvT R (2)

Note : Please repeat steps for Right Side assembly.

Cero Ultra Knuckle Plate - A (1) /B (1) nore i A o RN
ZO SRS Fy ST ek A)/B(1) | EEEAEADRTER T TERELT T L,
-19 -




u | Watching the Oil Damper Assembly click here |

10. Oil Damper Assembly / &1 V5> 1\ —DH{FIF

2.5 x 6 x 0.4mm E-Ring (8)
25x6x0.4mmEY >4 (8)

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mm O > % (4)

8 O-Ring Cover (4)
- pouvrnn—@
.'\.

Shock Piston (4 Holes) (4)
l.l avIERX @A ER—IV)(4)

(008 #500 Silicone Oil

#500 ) a2F LIV

Oil

Cero Big Bore Low Profile
Absorber Ball Cap (4)

to ey IR o-7n774
W7 ITY—N—=K=IbF+vv7T(4)

Shock Top Plastic Cap (4)
avobyv7IEvv T (4

Shock Silicon Cap (4)
avyv)arvEvv 7S (4)

Ol

Bottom Cap (4)
RELFvy 7 (4)

Ol

Upper Cover (4)
7 IN—7\— (4)

Ol

Adjustable Ring (4)
AAEY VT 4)

_wr
M3 x 22mm Shock Shaft (4)
M3x22mm<av oo v 7k (4)

Oil Shock Body (4)
AW avIRT 1 (4)

( Shock Piston (4 Holes) 2
Y3y TER V@GR {Not incluge
\ (7;4‘:5412§n1au3@~ )
2.5.)(6x0‘4mm M3 x 22mm
E—IRlpg . Shock Shaft OIRlng Cover
EUVYT YawsUv Tk oY T hiN—
Bottom Cap
ReLFvrv 7S
2.5x6x0.4mm M2.9 x 1.9mm
E‘Singﬁ 0O-Ring
> ~
\ ) Pz

CORRECT

b4

Oil Shock Body
FAIWYavIRT 14—

\NCORRECT

Cero Big Bore Low Profile N

Absorber Ball Cap
TRy IR7 o—7/n774
WTIYV—=N—KR—=)bF¥vv T

Adjustable Ring
AAEYVY

b4

Please pre-thread the ball end hole by using a M3 Screw.
‘ YVAVFAIVEANBHIT. RIEMIZAIEY TV —ILEES T,

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

2av I ¥ T bESIVT. ERM BV IV IRTA—DRETICLTTEL,
BEHICYav IV v T hESIVT. Y3 v IFAIVEERITRIDRSITEALTLIEEL

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
KD by INEDNBESIC. ERMVELETIBBLTTEL. [EHEIERDZET.
EX MY OBEBELGIFTTEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYavI Vv 7 bESIVT. EXN BV av I RTADRETICLTTEL, LE
ThHhE. Y3y I7FMIVEHRLTTEL, KiEhthaE3ic. 548<50Wyavy
ZBEVTTEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
Yav o) aAVF vy TERSIT. Y3 v IRT 4 —ICBYRFTTEL,
DEDFTAIVHRENTRZDHAEREDRRTT .

5.Fully tighten the cap and clean off any excess oil.
FrvTELOoDYEYHIZEEDNS T BhfcA MV ER>TTEL,

— -
Shock Top Plastic Cap
vavibvTIFvy S

Shock Silicon Cap
TavsoyavFryv S

INCORRECT CORRECT
FIERE ER

Install shock silicon cap on to shock body in an angle as shown,
itis normal for excess oil to leak out.
VavIRTA—Icyav o) aAVF vy TERYFIFZ EER.
DPEDFAIVHENE Y. ZThIZEEDKRTT,

—ER—=IbF vy TR—Iblcgy TLTLREEW

#500 Silicone Oil
#500 AV F AV

Upper Cover
T vIN—HhIN—

-20 -



http://www.3racing.hk/movies/8.OilDamperAssembly_Cero.mp4

10. Oil Damper Assembly / &1 L5 > 1\ —DH{FiF

-
BAG 6

M1.4x 14 x 20.5mm 5.25T
Spring
A7) 77‘\@

Aluminum Spring Base Cover 14mm (4)
TIVERFT) VG RX—=ZF/\—14mm (4)

@

Aluminum Spring Base Cover 14mm
TIWERT) 2 GR—=ZH/8—14mm

M1.4 x 14 x 20.5mm 5.25T Spring (2)
M1.4x 14 x20.5mm 5.25T R 7 > 5 (2)

I//

M1.4 x 14 x 20.5mm 5.75T Spring (2)
M1.4x 14x20.5mm5.75T A7) > %5 (2)

Assembled View
#A 37 [

-

M1.4x14x20.5mm 5.75T

Spring
O)

RTYG

@

Aluminum Spring Base Cover 14mm
TIWZERT ) VG R—=ZXH/\—14mm

Assembled View
4057 [




u | Watching the RC Unit Installation click here |

11. RC Unit Installation / RC1. =y FOEW{ILF

-

M3 x 6mm Flat Head Screw (3)
M3x6mm 75w bAw KX 1) 12— (3)

pami

M3 x 8mm Flat Head Screw (3)
M3x8mm 75w kAY FXY 1) 21— (3)

-

M3 x 6mm Button Head Screw (1)
M3 x6mm RZ ANy FXZ1) 12— (1)

10

3mm Flat Head Washer (3)
3mm 77y kAY F7v v —(3)

O
4.8mm Ball Stud L=6 (1)
4.8mm R—JV A% FL=6(1)

18mm Turnbuckle (1)
18mm Z—> 1Ny 7L (1)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm KR—JVIT > K (2)

3MM Flat Head Washer
3MM 75y bAY Ry v —

M3 x 8mm
Flat Head Screw
75y Ay FRY ) 1—

ESC (Not Included)

Servo Saver 23T (1)
H—REeA4/\—23T(1)
Double Sided Sticky Tape
mET—7
Receiver (Not Included)
Ly—n—
(RBIICEEEFNTEYVEEA. )
Double Sided Sticky Tape (1)
mET—7 (1) Double Sided Sticky Tape
mET—7

Cero Servo Mount (1)
taOH—RIo (1)

ESC (MAITIIEENTEYE LA, )

Cero Servo Mount
O H—RIIUF

Servo (Not Included)
H—RBRIREENTEYE A, )

3mm Flat Head Washer
3mm 73y bAY ROy v —

4.8mm
Ball Stud L=6
R—IVZAZ Y K L=6

\-

Servo Saver 23T
H—ReA/\—23T
M3 x 6mm

Button Head Screw

REUANY FRT)1—

18mm Turnbuckle
18mm 22—y 7))k

4.8mm x 16mm

Ball End
R—IVIVF

O

2.9mm

Cut/AHv bk

4.8mm x 16mm

Ball End
R—ILIVF

Assembled View
4057 [

40 x 40mm Air Flow

40 x40mm L7 70—

(Not Included)
(HRBBEFNTEYEEA. )

M3 x 6mm
Flat Head Screw
TIY by FRYYa1—

-22 -


http://www.3racing.hk/movies/9.RCUnitInstallation_Cero.mp4

11. RC Unit Installation / RC1. =y FOEV{ILF

M3 x 3mm Set Screw (1)
M3x3mmtwy FXT U a1—(1)

O

M3 Nuts (2)
M3 Fv b+ (2)

Ol

M3 x 6 x 1.5mm Spacer (2)
M3 x 6 x 1.5mm ANX—1—(2)

-

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay FXT1) 21— (2)

M3 x 6mm
Button Head Screw
REIANY FRY1)1—

Graphite Upper Battery Plate (2)
IST7ARTvINS—INyT)—TFL—F(2)

M5.5 x 10mm
Hex Post
NAKRZ b

Graphite Battery Plate
3774 RNy
FU—=7L—+F

§ Graphite Battery Plate (2)
G277 0Ny T )=TL—F(2)

M3 x 18mm
Flat Head Screw
7Y ANy FRY ) a1—

M3 x3mm

Set Screw

Yy bRY)a1—

‘

64 Pitch 29T Pinion Gear
(Not Included)

Motor (Not Included)
E—2—(HRAIKIERE

M3 x6x1.5mm
Spacer
AN—H—

M5.5 x 10mm

Hex Post
L\/—\ﬂ KRR b
M3 Nuts
M3 Fv b

Battery (Not Included)
Ny 7Y — (HRIFEE
hTsYELA. )

I k M5.5 x 10mm

Hex Post
NAKRAF

nTHEYELA. )
64Ey FOTE=A V£
?\ B EENTHY Fth. ) )
——— M3 x6mm
M3 x6x1.5mm Button Head Screw
Spacer REUANY KRR 1) 21—
M3 x 18mm Flat Head Screw (4) Nt
M3 x18mm 735w Ay FX1) 21— (4) Graphite Upper
M5.5 x 10mm Battery Plate
Hex Post 55774 b7y
RARZH —NyFU—=TL—t
M5.5 x 1T0mm Hex Post (6) M3 Nuts
M5.5 x 10mm 7K b (6) M3k

-23-



u | Watching the Front And Rear Body Post Assembly click here |

12. Front And Rear Body Post Assembly / 70/ & U7

=

M3 x 6mm Button Head Screw (2)
M3x6mmRZA\y RX71) 12— (2)

==

M3 x 8mm Button Head Screw (2)
M3 x8mm RZUAY FXTY) 12— (2)

-

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAY FXY 1) 21— (4)

i\

Upper Bumper Holder (1)
Ty IN—INVIN—=FRILE— (1)

Bumper (1)
INVIN—(1)

[ e fmnaanna

Cut/Av bk
Front Body Post (2)

7AYV bRT4 =KX (2)

Aluminum Upper Bumper (1)
FIVETyIN—1\VI8—(1)

Foam Bumper (1)
T A—LINVIN—(1)

AN m—t

RT1—FKZArORfIF

Front / 72k M3 x6mm

Button Head Screw
REUANY RRY)1—

M3 x 8mm
Button Head Screw
REUANY FRY)1—

Upper Bumper Holder
TYIN—INY
IN—RILE—

M3 x 8mm
Flat Head Screw
7Y ANy FXYJa1—

-

Aluminum Upper Bumper
TIVET v IN—=INVIN—

Foam Bumper
TA—LINVIN—

Front Body Post
pA=PA N
T4—KRA+

Bgmper
M3 x 8mm NYN=
Flat Head Screw

T7Iv Ny FRY)a1—

Assembled View
4837 [

-24 -



http://www.3racing.hk/movies/10.FrontAndRearBodyPostAssembly_Cero.mp4

12. Front And Rear Body Post Assembly / 70k & U7 R71— KX O {Fi}

BAG B

Button Head Screw
Rear Body Post RKEIAY FR1) 21—

D7HR7T4 =KX 4 4

Cero Rear Graphite Body Plate
M3 x 6mm Button Head Screw (2) €A U757 74 bRF 4T L—b

M3 x6mm RZ Ay X7 12— (2)

M3 x 10mm
_ Button Head Screw
REIANY FRY1)1—
M3 x 10mm Button Head Screw (2)
M3 x10mm REZ Ay FX7 1 12— (2)

o

Flanged Nut - 4mm (4)
7579F v b -4mm (4)

=

Rear Body Post
YT7RTFA—RZF

M3 x 10mm
Button Head Screw
REIANY FRY 11—

RearBody Post (2) Cut/Ahv k
TRT4—KRZAF Q)

Flanged Nut - 4mm
75IFy b -4mm

Cero Rear Graphite Body Plate (1)
QU793 774 bRTaTL— (1)

Note : Please repeat steps for Right Side assembly.
THEEBIABOMEILIER T Y TERURLTIEEL,

Final Assembled View
o s YA

-25.-



-

Vertical Body Post Shown Assembly / BV 7 K7 RAFDEHFIIT
12. Front And Rear Body Post Assembly / 70k & U7 R71— KX O {Fi}

o
=

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay X7 12— (2)

[ —

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ Ay FX7 12— (2)

e

Cero Vertical Rear Body Post (2)
YO EEVTRTARAN(2)

Cero Rear Graphite Body Plate (1)
A V7IST77A RT4TL— (1)

M3 x 6mm
Button Head Screw
TG‘ Ny I~Z7U a1—

Cero Vertical Rear Body Post
O EEVTRTARR

Cero Rear Graphite Body Plate
€O U793 774 FRT4TL—F

L Cero Vertical Rear Body Post
tOBEVTRTARRAF

L M3 x 10mm

Button Head Screw
REUAY FRT)1—

M3 x 10mm
Button Head Screw
REUANY FRY)1—

Final Assembled View
2m\ n\H._L .

-26 -




13. Parts Include / ® RICEHBIN—Y

Bl o

P5 O-Ring (2)
P50 >4 (2)

()

M3.6 x 9.5 x 0.1mm Spacer (4)
M3.6 x 9.5 x 0.1mm AX—1— (4)

M5.1 x 15.4 x 0.3mm Spacer (2)
M5.1x 15.4x 0.3mm AXR—14— (2)

L

10T Metal Bevel Gear (4)
10T ZILERNIVFET (4)

18T Metal Bevel Gear 0.8 Pitch (2)
18TANILFT70.8E Y F (2)

9,

Gear Differential Gasket (1)
FTPTFITHRTY (1)

Or

38T Bevel Gear (1)
38T ANJLFT (1)

Gear Differential Housing (1)
FTTINTIVT (1)

e

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

-

M3 x 6mm Button Head Screw (5)
M3 x6mm RZ Ay FX7 1) 12— (5)

s

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w bAY KXZ 1) 21— (4)

Ol

M5 x 7 x 1.5mm Brass Spacer (1)
M5 x7 x 1.5mm 75 R AR—1— (1)

e

- -

M5 x 8 x 2.5mm Bearing (1)
M5 x8x2.5mmA7 145 (1)

Ol

M5 x 10 x 4mm Flanged Bearing (1)
M5x10x4mm 75> INT7 U5 (1)

M10 x 15 x 4mm Bearing (4)
M10x 15 x4mm 7 ) > 5 (4)

3.5mm Cross Pin (1)
3.5mm7axRE> (1)

38T Pulley (1)
38T 7—1)—(1)

#5000
Oil

#5000 Silicone Oil
#5000 ) aVF 1)V

U

Aluminum Gear Adaptor (1)
FIVEFTT7ETZ2—(1)

Q)

20T Pulley (1)
20T 7—1—(1)

- e

Solid Axle Outer Joint (2)
V)Y cTORIVT TR
—JaM1vrQ)

o

Differential Outer Joint (2)
TITORA—=I314 k()

Front Solid Axle (1)
ZaY btV Iy K770 (1)

112T Pulley (1)
M2T7—=1J—(1)

-27 -




13. Parts Include / ® RICEHBIN—Y

—

M2 x 6mm Button Head Screw (12)
M2x6mm REZ Ay KXZ1) 21— (12)

M3 x 6mm Set Screw (4)
M3x6mmty f X571 21— (4)

s

M3 x 8mm Flat Head Screw (8)
M3 x8mm 75w kA FXZ1) 21— (8)

4.8mm Suspension Pivot Ball (8)
48mm PRIV FERY FAR—IV (8)

Ol

M3 x 6 x 2mm Spacer (8)
M3 x 6 x 2mm AN—1— (8)

=

4.8mm Ball Stud L=4 (8)
4.8mm R—IJVRX 2w K L=4(8)

Cl

Upper Wishbone Spacer (8)
TyIN—J 4y aiR—Y AR—H—(8)

Downstop Mount (4)
BAIVRAMYTIIV - (4)

={6)

4.8mm Suspension Pivot Bushing (8)
4.8mm P ARY Y 3V ERy F Ty 5 (8)

5.2mm Suspension Pivot Bushing (4)
5.2mmYARY Y 3V ERY F Ty U5 (4)

"

Front Pivot Ball Mount FA (1) / FB (1)
707 FTFRLAVIN=KR—=ILIT FFA(1)/FB(1)

by

Rear Lower Pivot Ball Mount RA (1) /RB (1)
Y7 TLZ >V IN—R—)b 7> RA(1)/RB(1)

Main Graphite Chassis (1)
ALV G T7A4 v =2 (1)

Cl

M6 Bowed E-Ring (4)
M6 SHEU > (4)

Graphite Lower Wishbone (2)
TZ774MTLIA v 2KR—> (2)

Rear Graphite Lower Wishbone (2)
UT7TZ774 T4 v22KR—>(2)

O™o
==

Steering Arm -L (1) /R (1)
ATFT7YTT7—L-L(1)/R(T)

Steering Link (1)
AFT7VTIVT (1)

Cero Aluminum Motor Mount (1)
a7 IWEE—2—<UV ()

Cero Spur Gear Locker (1)
o AN—=F7avH—(1)

C ]

Bulkhead Cover - A (2)
NIV ANy FHIN—-A(2)

\K

Bulkhead Cover -B (2)
NIV A~y FAIN—-B(2)

M8 x 12.5mm Steering Post (2)
M8x125mm X7 7 ) VG KRX b (2)

ol R

Front Shock Tower-A (1) /B (1)
O bcoavy27—-A01)/B(1)

ot

Rear Shock Tower-A (1) /B (1)
D723y y27—-A(1)/B(1)

.28 -




13. Parts Include / & G@iIcE HBIN\—Y

ﬂ ou Midship Belt 279 (1) Midship Belt 423 (1) M2.5 x 6mm Socket Screw (4)
Sy RV TNV R 279(1) Ty Ry TNk 423(1) M2.5x6mm Y7y R 31— (4)
M3 x 6 x Tmm Spacer (11) _

M3 x6 x Tmm ANX—H—(11) :
. M2.5 x T0mm Socket Screw (2)
M3 x5 x 0.2mm Shim (6) M25x10mm V7Y F X7 1)1—(2)
M3 x5x0.2mm </ s (6)
M3 x 6 x 3mm Spacer (5) h
M3 x 6 x3mm AN—4— (5) M3 x 6mm Flat Screw (17)

= 0o
OI MS x 7 x 0.2mm Shim (1) M3x6mm 75w kXU 1—(17)
M5 x 7 x 0.2mm > Ls (1) h
M5 x 6.5 x 2.5mm Brass Spacer (2)
M5 x 6.5 x2.5mm 75 XA AR—H—(2) ﬂ- M3 x 6mm Button Head Screw (11)
M2.5 x 4 x 5Smm Spacer (2) M3x6mm RZ Ay FXZ1) 2—(11)

4 M2.5 x4 x 5mm ANX—H— (2) —

mg X g X %,gmm 531”3%(67)‘ ©6) \..J—I,-n M3 x 8mm Button Head Screw (1)
XoxZomm R/ M3 x8mm KR Ay K4 1) 12— (1)
4.8mm Ball Stud L=4 (5)

| 48mm R—JLR & v K L=4 (5) —

M5 x 8 x 2.5mm Bgaring 4) \):.W M3 x 12mm Button Head Screw (1)
M5x8x2.5mm~N\77 1> (4) 4.8mm Ball Stud L=6 (12) M3 x 12mm RZ Ay FX71) 21— (1)

O I 4.8mm R—JVXZ v K L=6(12) ° .

M5 x 7 x Tmm O-Ring (1)
M5x7xTmmOY > %7 (1) 5mm Countersink Washer (2) Cero Ultra Belt Tension Nut (2)
OIS NIV TUY a3V Fy (2

OI 5mm X7_'7U\/7“'7“/:/’\"_(2)

Cero Ultra Diff Bearing Housing High Profile (4)
OIS TATIRTUIGT NIV G NATRT 711V (4)

Ol

| '

|
Cero Ultra Diff Bearing Housing Low Profile (4) Bulkhead A (2) Bulkhead B (2)
INIVIA~NY F—A(Q2) NI~y R—B(2)

LaIIV S TATIRTYVG N\II5a—7a77141b(4)

o0 pe
M3 x 5mm Upper Deck Bolt Screw (6)

] M3 x5mm 77 v IX—F v & RIb kX (6)

M3 x 4mm Set Screw (8) 4.8mm Ball Joint (4) h
48mmiAR—IbY 31>+ (4)

M3x4mm -ty F X5 21— (8)
e
4.8mm Stabilizer Ball (4)
4.8mm A2 ES A HF—KR—)b (4)
1.0mm Stabilizer (1)

m 1.0mm 22 ES A ¥~ (1)

M3 x 6mm Button Head Screw (8)
M3 x6mm RZAY KXY 1) 1—(8)

(Co—

M2.5 x 10mm Socket Screw (4)
M2.5x10mm V4 y F X9 1) 12— (4)

Stabilizer Locker (4)
AZ2EZA4F—Ovyh—(4) Twist Bar 19mm (2)

: YA R FA—=19mm (2)
M4 x 7 x 2.5mm Bearing (4) 1.1mm Stabilizer (1) Cero Ultra Graphite Upper Deck 64 (1)

M4 x7 x2.5mm X7 1) > 5 (4) 1.1mm X2 ES /5= (1) AVIVES TS5T7A4 b Ty IN—TvF64(1)

-29.-



13. Parts Include / 8 S&1C

SHBIN—-Y

Cero Suspension Pivot Ball 4.8mm (4)
O B AXRY Y 37 ERY bR—)L 4.8mm (4)

of

Cero Suspension Pivot Ball 5.2mm (4)
O YRRV 3> ERY bR—)b5.2mm (4)

Ol

M4 x 6 x Tmm O-Ring (4)
M4x6xTmmOY % (4)

Ol

M3 x 6 x 3mm Spacer (10)
M3 x 6 x 3mm AX—1—(10)

O.

M6 x 10 x 3mm Bearing (8)
M6 x 10 x3mm N7 1) /% (8)

-0

4.8mm Suspension Pivot Bushing (8)
48mm P AR 3V ERY b TvI v (8)

Cl

Upper Wishbone Spacer (8)
TyIN— T4y aR—2 AN—H—(8)

4.8mm x 16mm Ball End (8)
4.8mmx 16mm R—JVIT > F (8)

Cero Ultra Outer Shaft Hub 3mm (4)
LOvIVES 7 U2 —2 %7 FINT3mm (4)

e e

Cero Universal Swing Shaft (2)
TOIZN—HFIWRLVTI+vT F(2)

et

Cero SSK Shaft (2)
£OSSKY+ 7 b+ (2)

Cero Ultra Knuckle Plate - A(2) /B (2)
O vILkZFy IV TL—FA(1)/B(1)

M3 x 4mm Set Screw (2)

M3x4mm €y FX7Y1—(2) Front Upper Wishborn Ball Cap 5.2mm (4)
raren PA=PA WA A R ]
A= R—IbF+ v 7 52mm (4)
M3 x 6mm Set Screw (4)

M3x6mm -ty X5 1) 21— (4)
——

M3 x 10mm Set Screw (4)
M3x10mm -ty F X5 1) 21— (4)

-

M3 x 6mm Button Head Screw (8)
M3 x6mm REZ Ay KXZ1) 21— (8)

—

M3 x 12mm Button Head Screw (2)
M3 x12mmREZ Ay FXT 1) 1—(2)

R

4.8mm Ball Stud L=9 (2)
4.8mm AR—JVRAZ v FL=9(2)

M4 x 16mm Turnbuckle (4)
M4 x 16mm 2—> 1Ny 7 )b (4)

. ===
32mm Turnbuckle (2)

32mm Z2—> Ny 7L (2)
—— e

38mm Turnbuckle (2)
38mm Z—>/I\v 7L (2)

Cero Ultra Body Shield Upper -A (2) /B (2)
O UIVNS RT4—IVFET7viIN—-A(2)/B(2)

7/

Cero Ultra Body Shield Upper 70mm (2)
avIV S KT 4=V 7 v IN—70mm (2

A

Cero Ultra Body Shield Upper 75mm (2)
avILbS KT« Y=V FT v /8= 75mm (2)

Cero Ultra Knuckle (4)
OJIV kS Fv oL (4)

'

Front Upper Wishbone B (1)
7Y c7yIN—7 14 v 2 R—VB(1)

Front Upper Wishbone A (1)
7YV c7yiIN—74 v aKR—=V A1)

Rear Upper Wishbone A (1)
UT77viIN— D1y aR=2A(1)

A

Rear Upper Wishbone B (1)
D77 vIN— T4 v2aR—2B(1)

Cero Vertical Rear Body Post (2)
TOEEVT7RTARAR(2)

-30 -




13. Parts Include / & G@iIcE HBIN\—Y

BAG 6 X O :,,-'L #1500

2.5x6x0.4mm E-Ring (8) M2.9 x 1.9mm O-Ring (4) . Oil
25x6x04mmEY 7 (8) M2.9x 1.9mm Ol >4 (4) O-Ring \(\Zove‘\r (4)
D2 ThN—(4) #1500 Sliicone Oil
#1500 ) aAVA AL
"x____.. H
Shock Piston (4 Holes) (4) Bottom Cap (4
avIEX @A R—IV)(4) R |~L\=F-vp‘y(7)"(4)

Shock Silicon Cap (4)

avoyo)a: P 4
Yayov)avEry 7 (4) Upper Cover (4)
7 IN—HIN— (4)
Shock Top Plastic Cap (4)
avibyvTITEr v T (4)

Cero Big Bore Low Profile Absorber Ball Cap (4)
Rd= l:/77J'\/ O—70774
WT7ITY—=N—=FR—=IbF+vvT(4)

M1.4 x 14 x 20.5mm 5.25T Spring (2) ) ) M3 x 22mm Shock Shaft (4)

M1.4x 14x20.5mm 5.25T R 7 >4 (2) Adjustable Ring (4) M3x22mm ¥ 3w o+ 7 b (4)
AREYT (4)

M1.4 x 14 x 20.5mm 5.75T Spring (2) Aluminum Spring Base Cover 14mm (4) Oil Shock Body (4)

M1.4x 14x20.5mm 5.75T R 71 > % (2) TIVIRT 5 R—ZH/\—14mm (4) AW avIRT 1 (4)

BAG 7 [ 10 -

M3 Nuts (2) M3 x 3mm Set Screw (1)
M3 % k (2) 3MM Flat Head Washer (3) M3x3mmEwv kX7 a1—(1)
BMM 75y Ay FTw o v—(3)

M3 x 6mm Button Head Screw (3) c I

M3 x6mm RZUAY RXT1) 21— (3) M3 x 6 x 1.5mm Spacer (2)
h M3 x 6 x 1.5mm ANX—14—(2)
[T TR Graphite Upper Battery Plate (2)
M3 x 6mm Flat Head Screw (3) 18mm Turnbuckle (1) TS77A T yN=NvT)=FL—}(2)
M3x6mm 75w bAwY FX71) 12— (3)

18mm Z—>/\v )b (1) T ,-.,.."- k.
‘=.t.'.t. i .1._-.&-15'%

h .1 % ‘11. =
M3 x 8mm Flat Head Screw (3) "

M3x8mm 735w kay K21 2— (3) 4.8mm x 16mm Ball End (2) Graphite Battery Plate (2)

B o 1 2) 55774 by FU—FL—F (2)

M3 x 18mm FIaE Head Screvy (4)
M3x18mm 735w bAY FXT 1) 21— (4) Double Sided Sticky Tape (1)

IW Servo Saver 23T (1) mET—7 (1)
X —Re A 1N— 23T (1) |
4.8mm Ball Stud L=6 (1)

4.8mm R—)bR & v K L=6 (1) '
O

M5.5 x T0mm Hex Post (6) Servo Saver 25T (1) Cero Servo Mount (1)
M5.5 x 1T0mm 73R R bk (6) H—REA/\—25T(1) OH—KRIUV (1)

-31-



13. Parts Include / @< E HB/IN\—Y

BAG 8 °

h Flanged Nut - 4mm (4)

M3 x 6mm Button Head Screw (4) 75>7I% v b -4mm (4)
M3 x6mm RZAY RX71) 12— (4)
Cross Wrench (1) %
¥ ZARLYF ()
M3 xgmm Buton Head Seew 0 PExxzxerERITY=rryry R 7@
M3 x8mm RZUAwY RAT1)1—(4)
Cut/Av k CHTETR
_ Front Body Post (2) [TTTINEATT
78V FRT4—KRKZF(2)
M3 x 10mm Button Head Screw (2)
M3 x10mm RZ Ay FX71) 1—(2)
.IEIIIH========B
_ N 3RAC-GS07 Ceramic Grease (1)
RearBody Post (2) Ut/ E 3RAC-GS07 £33 w45 U Z (1)
M3 x 8mm Flat Head Screw (4) Y7RTF4—KRAM ()

M3x8mm 75w kAY FXY 1) 21— (4)

=@a [\

Cero Rear Graphite Body Plate (1) Ball Cap Socket (1) Up;/)elzr\BulTBSr\liol_ljtg}ng_ )

a7 IST7A b RTF«TL—F (1) RK=ibFv v TVoy k()
e

Bumper (1)
INVIN—(1)

Aluminum Upper Bumper (1)
FIWET v IN—INVIN—(1)

SWALT mIs @b MO
nod ooy pun assyasnd
R 0F
SHNEHL

3
.
|

LA i N B S aat A s

Cero Ultra Sticker (1) Foam Bumper (1)
avILES ATy A—(1) TA—LINVIN—(1)

-32-



DRIVER %=

DATE 15 ~ 06 » 2022
==, /\' N7 g FINAL POSITION (VHER5E) BESTIAP (Bixm¥)
. — 7 ’
= [A:E. ” aA(l/, ﬁ /prﬂ/ [RCUIT =w) SALL  [LASS @) V) BLINKY
, = -_— - | W) Wy e ourogor =5 | ) OPENSTOCK
1/18 SCALE RADIO LONTROL TOURING LHASSIS LRl asouir ) [ caper ey | L) MODIFY
SETUP SHEET W 7eacrion (nED) [ HIGH (%) meorum ) (] Low (%)
W TRALK CONDITION (51355) AATCEE) ] Bumey (Es)
SOLID AXLE BODY aves RIDE HEIGHT
(EWEEE) spooL (EH) AJZIngP[ Ilelm UFFPER f Ol (R G s
(] aemn (st) 3 HINGFIN # ——
(RRE/EE) i 2 o . CAMBER ANDLE
wr/e HEX 5 ”2‘””_,’,’ g)% YOS (sMafa) 15
. THICKNESS 3.5 o N 7
pusoy BUMF 9 1.7 om —
(78) 3 STEER —————— | SWAY BAR (F12)
UFPFER [INKAGE SPRING (H3%) 12
ABSOBB TWIST BAR PLACED INNEF SPACER progressive e -
SFACER . 4 B Horrzonras 1 oo | 2.5-28 DROOP (HEE(T72)
2 mm . BLADDER FOAM 16
4 X O ueriom (HETEL ) .6 o
arge ves [ mo 00UNSTOP
BEARING | REBOUND (%5%) (R AL IR A)
HOLLING HOUSING 0 % ”
SHIMS T
1 oo LOWER 1 [ASTER (WA TOE ANGLE (5 f3)
ACKEBMAN SPACER LOWER WISHBONE SHIMS = : 4 -1
CEAR DIFF [T spool (mm) RIDE HEIGHT
) Ol GERE) (8 58)
- V] Gear (st) t . 450 o
(hRE/ER) ROLLING
5 K SHIMS PISTON (BE) [”/)(ngg g{’ﬂ[[
———W/g HEX 2o X 2 3 @ HOiES 15 o
Puddy 3.5 mm THICK NES'S 9 o _ 2
bt =
i LOWEFR WISHBONE SHIMS pr——— SWAY BAR (3%)
ABSORB Qves BODY Orange 1.7
SFACER ¥ SHIELD UFPFER LINKAGE | DROOP (E777)
3 ALLOWED INNER SFACER BLADDER FORM
il AT 54) 1.8 oom
ves [ mo —
O DOWNSTOP
wreren | REROUND (%75) u%eaﬂm)g P
TWIST BAR PLACED BEARING 0 % ———.
- w Y HORIZONTAL 3 TOE ANGLE (k%)
_ .9%5[71-7 4 — W | casmer am) R
4 I O verrical i O 0 2
REAR BODY POST
PLACED
¥ HORIZONTAL
V 6/ STRULTURE
O UERTICAL
O &/ &5 STRULTURE v v v O O
v MOTORE MOUNT SCREWED POSITIONING P
@ BELT TENSION ALLOWED

SCREWED
M YES [ YES USED SET
Onoe SCREW

o

FRONT THREAD 188 rror
REAR THREAD 187 ror
WHEELBASE 257 o

WETGHT 1320 ¢
s LOMMENT:
SPUR CEAR xww) 88T I 64 pI7cy | PINION GEAR ST 42 T
G rush I Rush MOTOR % MAGNUM 135 | BATTERY @) 1P 6000 MAH
(i2) . 5
compouno 36X I 36X
INSERT SET 7/ SET ESC (i) HW XR10 Stock SERUO (amz) Power HD R15
wces SET 7/ SET Bopy (=%) Twister wing (B®)  Std
TIRE TRERTMIENT  THniey I prinrey. FINAL DRIVE RATIO (&rt) [SPUR/PINION X1.9]:1 = 3.98




DRIVER %=

DATE

15 ~ 06 » 2022

FINAL POSITION (V31555

BESTLAP (B fER%D

[RCUIT &) SALL  [LASS w@#) [ BLINKY

- N =
-CERODULTIRH gy

B PLAcE w8 ] mwoor =w) OUTDOOR (=51 OPEN STOCH
1/18 SCALE RADIO LONTROL TOURING LHASSIS W 7RAcH 5te) aspumir ) [ cowper v | L] MODIFY
SETUP SHEET W 7eacrion iz [ Higy & meprum (=) [ Low )
W TRACK CONDITION (5303%%) AATER) [ BUMPY (mE5)
SOLID AXLE BODY s RIDE HETGHT
(EWEEE) spooL (EH) AJZIngP[ Ilelm UFFPER f Ol (R G s
(] aemn (st) 3 HINGFIN # ——
(HRE/EE) Lt 3mr WEX PISTON (%) [ﬂl)(lggg)llﬂ[
wr/e N 2 3@ HoLES 15 °
. THICKNESS 3.5 mm N -
pusoy BUMF 9 1.7 oo —
(78) 3 STEER —————— | SWAY BAR (F12)
UFPPER LINKAGE SPRING (73) 12
ABSORB TWIST BAR PLACED INNEFR SFACEFR Green __e -
SFACER . 4 B Horrzonras 1 oo | DROOP (HEE(T72)
Lo BLADDER FOAM
J X O verrica CHETEZRS4) _ 1.6.m
arge ves [ mo 00UNSTOP
pEARING | REBOUND (37%) (R LEPRAT)
FOLLING HOUSING 0 %
SHIMS T
1 o LOWER L CASTER (¥EF) TOE ANGLE (R f7)
ACKEBMAN SPACER LOWER WISHBONE SHIMS = : 4 -1
CEAR DIFF [T spool (mm) RIDE HEIGHT
(EHEEE) Ol () (HE158)
- V] Gear (st) T mm
¢ 500
(R /ER) FOLLING
7K SHIMS PISTON (BE) [”/”gjg gﬂﬂ[[
. Wt/g HEX 2o S 2 3@ HoLEs ( ’15 °
Puddy 3.5 mm THICK NESS 9 po 2
bt =
i LOWEFR WISHBONE SHIMS pr——— SWAY BAR (3%)
APSonp Qv BODY Orange A
SFACER ¥ SHIELD UFPFER LINKAGE | DROOP (E777)
3 ALLOWED INNER SFACER BLADDER FORM
il (R TEHR43) 1.8 om
ves [ mo —
O DOWNSTOP
wrrer | prggump () (R LR
% 4.0
TWIST BAR PLACED BEARING 0~ ——
- w A HORIZONTAL T TOE ANGLE (5 f3)
Wi ngf'[ﬂ 4 romr LOWER ! [ASTER (FF) o
2 N O verrrca g 0 2
REAR BODY POST
PLACED
A HORIZONTAL
VI /4 STRULTURE
O UERTILAL
U &/ STRULTURE v v v v 0
v MOTOR MOUNT SCREWED FOSITIONING P
@ BELT TENSION ALLOWED

SCREWED
M YES [ YES USED SET
Owno SCREW

o

FRONT THREAD 188 rror
REAR THREAD 187 ror
WHEELBASE 257 o

WETGHT 1320 ¢
LOMMENT:
SPUR CEAR x5iw) 104 T I 64 prrcy | PINIOn GEAR ) 32T
G rush I Rush MOTOR % MAGNUM 135 | BATTERY @) 1P 6000 MAH
(i2) . 5

compouno 36X I 36X

INSERT SET 7/ SET ESC (i) HW XR10 Stock SERUO (amz) Power HD R15

wces SET 7/ SET Bopy (=%) Twister wing (B®)  Std

TIRE TREATMENT minity — [ miory FINAL ORIVE RATIO (&) [SPUR/PINION ¥1.9):1 - 6.178




DRIVER == pgrr

7/ Ve
v N = ;
— ' / Y FINAL POSITION (RIEAED) BESTLAP (RAERED
,-EE ” Q(”L%J/prﬂ/, RCUIT =m) [LASS wm [ BLInky
N -_— - W pLace e U mooorc=r) [ oursoor =50 | (] OPENSTOLK
1/18 SCALE RADIO LONTROL TOURING LHASSTS W 7RAH 05t) Ol asumrcar) [ capeer cowy | L) MODIFY
‘s,[r”p S”[[f B reacrion cnEn) [ HIGH () [ meorum =) ] sow )
W 7RACK CONDITION (S5HE3%3%) D FLAT (F38) |:| BUMPY (%E5E)
SOLID AXLE GOopY W ves LA il | RIDE HETGHT
& spooi. (B SHIELD Onm _— i 55
Ema® [ s Ew YHIELD T UPPEFR OIL (#E) (RESEE) -
O] eeme (az0) HINGFPIN #
(/) Y o SISTON (2 8) m/r(lggg)lmu
o
e THICKNESS 2 3 4 HOUES
g Al | swav san (i)
(e oo STEER e pER 1INKAGE SPRING (336)
ABSORB TWIST BAR PLACED INNEFR SPACER ™
SPACER w O HORIZONTAL oo DROOP (FaIE{T32)
BLADDER FOAM
L O ucericas (IETEERG4) o
llr’rﬂi vES D n D oownsrop
”A wng | REBOUND (3875) (R L RRAT)
Iiﬂlll”ﬁ HOUSING %
SIIIMJ' T —_—
oo - rowen AsTER (EF) | TOEANGLE (RR)
ACKEBMAN SPACER LOWER WISHPONE SHIMY : -
ngﬁl; g/e;r [ spool () /IBE R pf(/;éﬁ'ﬁl)ﬂﬂr
[J Gear (=) oIl ; #ua ) -
(HTREE/ER) FOLLING
SHIMS PISTON () LAMBER ANDLE
Wt/g 53 4 ADIES (sMES)
°_Puddy o THICKNESS o .
(R =
- LOWER WISHBONE SHIMS SPRING (%) SWAY BAR (H181)
ABSOBEB Oves BOPY i
SFACER 0 SHIELD UFPPER LINKAGE PrTT Ty —
ALLOWED INNER SPACER BLADDER FOAM 00P GRIERTR)
” (REETRER G4) o
ves [ mo
L[] DOWNSTOP
arren | REBOUND (475) (4% 1L FRA:D)
0/ nnr
TWIST BAR PLACED srAmNG ol
& O HORIZONTAL T TOE ANGLE (% 5)
q_ .S'%f'm . LoWER 1 (ASTER (f) R
o I O uverrrcal O
REAR BODY POST

PLACED
O HOrRIZoNTAL

O 6/ STRULTURE
U S/5STRULTURE

O UERTICAL

a—

a a a a a
v MOT0R MOUNT SCREWED FOSITIONING
@ DELT TENSION ALLOWED

SCREWED
[ ¥£s [ YES USED SET
Ono SCREW

FRONT THREAD o
REAR THREAD o
WHEELLBASE o
WETGHT g

T Al 7 ' : COMMENT:

Fm” &2 ”5”” 2D | SPUR GEAR (X #i) r| pITCH | PINION GEARs5T88) T

(A6 RZ) . —

Lompoung I | MOTOR (5:z) BATTERY (Eitt)

INSERT I | £8C (m) SERUO (12RRE)

wHeeL I | BODY (E3R) WING (R%)

TIRE TREATMENT / | | FIMAL DRIVE RATIO (5te) [SPUR/PINION K1.9):1 =




Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIviNn—"

s
S

3
[ %y

i¥
ttitsls

—~
—
N

&)
=
2]
)

3RAC-BE4816/V3
4.8mm Ball Cap Set
- 16mm_ V3

48mm R—)LFvy Ty b
-16mmV3

¥250 3RAC-BS4804/TE

¥680
7075 Aluminum 4.8mm Hex
Ball Stud H=4 (4pcs) - Teflon Coated
48mm7 )V R—)VZAR Y FR4mm
-4pes(F7OYA—T4VY)

3RAC-BS48064/TE  ¥1530
7075 Aluminum 4.8MM Ball Stud
L=6 (10 pcs) - Teflon Coated
70757 )VZ4.8MM R—)VRZ Y MR

3RAC-ER1003
E-Clip 1.0x3x0.2
- 10pcs

¥250

6mm (10pcs) - 770> T~ 745 E7U Y7 Tmm(KIE) x 3mm

(54%) x 0.2mm (B d») - 104

3RAC-ER2506
E-Clip 2.5x 6x0.4
- 10pcs

E-2)w 7 2.5mm(A1E) x 6mm
(9442) x 0.4mm () - 1045

¥150

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm XF—)bE>
- 51

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(5pcs)

P30-J>% (29X 1.9mm)
(5pcs)

&

S
®
®

3RAC-PS ¥250 3RAC-DP0O9 ¥680 3RAC-SW03/V2 ¥610 3RAC-SWO05/vV2 ¥610 3RAC-TR318 ¥430 3RAC-TR332 ¥540 3RAC-TR338 ¥540
P5 O Ring (4.8 X 1.9mm)  Big bore piston Stainless Steel 3mm Shim Spacer  Stainless Steel Smm Shim Spacer 44 Titanium 3mm 64 Titanium 3mm 64 Titanium 3mm

(5pcs) 1.0x4 R AR Pl Tumnbuckle - 18mm (2 Pcs) Tumbuckle - 32mm (2 Pcs) Turbuckle - 38mm (2 Pcs)
P50-U>Y (48X 1.9mm) EvIRTEVZE AFIVARF-I 3MMILIN 4= 0.1/0.15  A7YVARF-I SmmYAA ~#-0.1/0.15 64FZ>3mmE—>/ 64FZ>3mmEZ—>/\ 64F2>3mmBR—/\
(5pcs) 1.1x4 /0.2/0.25/0.3mm/E & 108 A /0.2/0.25/0.3mmE & 108 A J\w2)b - 18mm(2pcs) w71 -32mm(2pcs) w7 -38mm(2pcs)
3RAC-WC3/BK ¥370 3RAC-WF305/BK  ¥370 3RAC-WF310/BK  ¥370 3RAC-WF315/BK  ¥370 3RAC-WF320/BK ¥370 3RAC-WF325/BK  ¥370 3RAC-WF330/BK  ¥370

Aluminium M3 Countersink Aluminium M3 Flat Washer

Washer (10 Pcs) - Black
AL M3 MM7y74-( 10Pcs )
-IovY

0.5mm (10 Pcs) - Black
M3 x0.5mm 7L Ty v
—(10Pcs ) - 75v%

Aluminium M3 Flat Washer Aluminium M3 Flat Washer

1.0mm (10 Pcs) - Black
M3 x1.0mm 7)b=T v+
—(10Pcs)- 75wy

1.5mm (10 Pcs) - Black
M3 x 1.5mm 7IL=T v+
—(10Pcs)- 75wy

Aluminium M3 Flat Washer

2.0mm (10 Pcs) - Black
M3 x2.0mm 7)b=Tvv
—(10Pcs) -7y

Aluminium M3 Flat Washer
2.5mm (10 Pcs) - Black

M3 x 2.5mm 77)LZT vy
—(10Pcs ) - TSv¥

Aluminium M3 Flat Washer
3.0mm (10 Pcs) - Black

M3 x 3.0mm 7LD vy
—(10Pcs ) - TS

O
o

3RAC-WF335/BK  ¥370

Aluminium M3 Flat Washer Double Metal Shield Bearing

3.5mm (10 Pcs) - Black
M3 x3.5mm 7LD v+
—(10Pcs ) -7>v¥

3RB-6700-72/2  ¥190

10x 15x 4 mm (2 pcs)
10x 15 x4mm Z 7 )V AZ)L
=)V RRT 1> (2pcs)

3RB-6700-2Z/10 ¥750

Double Metal Shield Bearing Double Metal Shield Bearing

10x 15x 4 mm (10 pcs)
10x 15x4mm 2 7L A 2)b
= JVRART1)>5(10pcs)

3RB-MR74-72/2 ¥170

4x7x2.5mm (2 pcs)
4x7x2.5mm AT IVAZ)
=)V RRT 1> (2pcs)

3RB-MR74-22/10 ¥680
Double Metal Shield Bearing
4x7x25mm (10 pcs)
4x7x2.5mm AT I)VAZ)L
=V RART 1) (10pcs)

3RB-MR105-2Z/2 ¥160
Double Metal Shield Bearing
5x10x4 mm (2 pcs)

5% 10 x 4mm ATV A&V
= )VRRT > (2pcs)

3RB-MR105-2Z/10  ¥660

Double Metal Shield Bearing
5x10x 4 mm (10 pcs)

5x 10 x 4mm 7L AZ)V
=)V RRT1)>% (10pcs)

T
T :"l

™

T

{ﬂ‘l

¥ |

=
k&

TS-SBS306 ¥200 TS-SBS308 ¥200 TS-SBS310 ¥200 TS-SBS312 ¥200 TS-SFS306 ¥200 TS-SFS308 ¥200 ST-025 ¥610
M3 x 6 Button Head M3 x 8 Button Head M3 x 10 Button Head M3 x 12 Button Head M3 x 6 Flat Head M3 x 8 Flat Head Tool Set Service Pack
Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) For 1/10
M3 X6 7REREZIAY R M3 x 8 REARZIAY R M3 x 10 RAREZIAY R M3 x 12 RAREZVAYER M3x 6 RETZYINAYE  M3x8ARATZYINYEF 1/10—F
A7) 21—(0EAY) A7) a—(10AAY) A71)2—(10{EAY) A7) a—(10EAY) A7) a—(108AN) A7) a—(10fEAY) v—btvh
H = h‘
B0 ' £ 4{7" 4
» l’//u “a
_cog 0 ' e i og
SAK-40B ¥310 SAK-50 ¥760 SAK-A509 ¥850 SAK-A538 ¥3390 SAK-A538/BK ¥510 SAK-A538/BU ¥510 SAK-AS538/CL ¥510
Universal Shaft Roller For ~ Body Post & Bumper For  Stabilizer Locker for M1.4x14x20.5 M1.4x 14 x20.5_4.25T M1.4x14x20.5_5.0T M1.4x14x20.5_6.5T
3racing Sakura 3racing Sakura Sakura Advance Spring Set C3.40 (2 pcs)_Black C2.95 (2 pcs)_Blue C2.40 (2 pcs)_Clear
3L—vSakura B1Z= 3L —%-SakuraF Sakura AdvanceF M1.4x14x20.5 M1.4x14x205_425T X7 M14x14x205 50T R M14x14x205_50T 27
N=H Vv T7bO—5— RTA—RAFINVIN— AZ2EeS(H—Ovh— ATV Ty k U2T (BAY)-T 5y UG 2EA) -FW U2 ({BAN) - 70T



Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIviNn—"

=

=

EE

==

==

=

=E

=

SAK-A538/GR  ¥510
M1.4x 14 x20.5_5.25T
C2.80 (2 pcs)_Green
M1.4x 14 x20.5_5.25T 27
UG (208AY) - 71—

SAK-A538/GY  ¥510
M1.4x 14 x20.5_6.25T
C2.50 (2 pcs)_Grey
M1.4x 14 x20.5_6.25T 27
U2T (20BAY) - FL—

SAK-A538/0OR ¥510
M1.4 x 14 x 20.5_5.5T
C2.75 (2 pcs)_Orange
M1.4x 14x20.5_5.5T R

SAK-A538/PU ¥510
M1.4x 14 x20.5_4.5T
C3.25 (2 pcs)_Purple
M1.4x 14x20.5_4.5T 27

SAK-A538/RE ¥510
M1.4x 14 x 20.5_4.75T
C3.10 (2 pcs)_Red

M1.4x 14 x20.5_4.75T R

SAK-A538/WH  ¥510
M1.4 x 14 x 20.5_6.0T
C2.60 (2 pcs)_White
M1.4x 14 x20.5_575T R

SAK-A538/YE ¥510
M1.4x 14 x20.5_5.75T
C2.70 (2 pcs)_Yellow
KIT-ADVANCE 21/

UV (2BAY) - ALY UDT EAY)-IN=TIV UV EAY)- Ly U (@A) -0 INIVIAY R
P
pi 'Tﬁ‘»
weiih |
15 | Y
5. ol /
L C /
SAK-A561/V2  ¥1690 SAK-A567C ¥850 SAK-A567D ¥340 SAK-AS568A ¥1690 SAK-A576 ¥760 SAK-A577 ¥760 SAK-C101 ¥3050
Graphite Battery Tray Differential Outer Joint Gear Differential Gasket  Front Spool Outer Joint Rear Belt S3M279-3 Rear Belt S3M423-3 Cero Ultra Gear
For ADVANCE Ver.2 For KIT-ADVANCE 21M For KIT-ADVANCE 21M For KIT-ADVANCE 21M For Advance 21 For Advance 21 Differential Set
ADVANCERZ 5771 b KIT-ADVANCE 21MA KIT-ADVANCE 21MA KIT-ADVANCE 21MA~Z 0> KIT-ADVANCE 218 KIT-ADVANCE 21/ avILh> F
JNyT1)—hkL— Ver2 TITIE—YaA Vb ARGy RNy R FRT=IWT OB —=Ta4A4 >k VTNV S3M279-3 77 N)l hS3M423-3 TT7evh
SAK-C101/A ¥620 SAK-C101/B ¥510 SAK-C101/C ¥510 SAK-C102 ¥1700 SAK-C103 ¥2030 SAK-C104 ¥6770 SAK-C105 ¥1700
Cero Ultra Gear M3.6x9.5x0.1 Cero Ulira Front Front Solid Axle Centre Pulley 20T Main Graphite Graphite Lower
Differential Housing Spacer Pulley Housing Main Body tR—T—1)=20T Chassis Wishbone
OIS FTT M3.6x9.5x0.1 +aOvbh> 7avk 7arkviyR AV GZ5T TZ774 ML
TINTIVY AN—t— T=U—=IN\IIVG T RIVAAR 7A =2 I yYaR—>
SAK-C106 ¥1700 SAK-C107 ¥1700 SAK-C108 ¥1700 SAK-C109 ¥510 SAK-C110 ¥510 SAK-CI111 ¥390 SAK-C112 ¥390
Rear Graphite Front lower damper Rear lower damper Cero Suspension pivot Cero Suspension pivot Cero downstop M5 Bowed E-Ring
Lower Wishbone ball mount ball mount Bushing,A.Sﬂmrf\ ) Bushing_5.2mm Mount M53/E) Y
U755 774 ML DA e AT U7 THIZ >V I8—R O HPARYYa2 ¢ A YRRV R R ATV
DayTaR—Y K=V Ik - IV RYbTv22T 48mm Ty vy 52mm yIIIV R
D ] 8
o 8 Q
S 8 3 )
o o 8
SAK-C113 ¥390 SAK-C114 ¥510 SAK-C115 ¥1020 SAK-C116 ¥2030 SAK-C117 ¥2710 SAK-C118 ¥510 SAK-C119 ¥340
Mé Bowed E-Ring Cero Suspension Cero Suspension Cero Aluminum Cero Aluminum Cero Spur Gear Motor Mount Battery
Mé&SIEEY > 5 pivot Ball_4.8mm_SJ2 pivot Ball_4.8mm_64Tl Bulkhead Motor Mount Locker Spacer M2.5x4x 5
A YRRV av e O HRRYYav E o 7N O 7IVLIE— o RN—=F E—R2—<TVNNYTY
Ry bR—JL 4.8mm SJ2 RYbR—)V 4.8mm 64T JLIAYE 2=V b 7Ovh— — AR—H—M2.5x4x5
SAK-C120 ¥340 SAK-CI121 ¥340 SAK-C122 ¥340 SAK-C123 ¥680 SAK-C124 ¥2540 SAK-C125 ¥680 SAK-C126 ¥2030
Cero Ultra Belt Cero Ultra_Diff Bearing Cero Ultra_Diff Bearing Cero Steering Post Cero Steering Cero Twist Bar 19mm Cero Ultra Front
Tension nut Housing high profile Housing Low profile M8.5x12.5 System O YA Z R N\—=19mm Shock Tower
Rd=lJ17 S Ra VAN TOVIVES TATRTUVY €AV TaIRTIVY w0 RF7UVT R O RTFTUY +Oov)vh> 70
Fovav Fvbk INGDVG INATRTTAIV NTIVY B=TOT774Ib Ak M8.5x12.5 FPZSN bhyavosT—



Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIviNn—"

g

#*i
v

s

SAK-C127 ¥2030

SAK-C128 ¥1700

SAK-C129

¥1860 SAK-C130 ¥1860 SAK-C131 ¥680 SAK-C132 ¥510 SAK-C133 ¥850

Cero Ultra Rear Cero Ultra Bulkhead Cero Ultra_Graphite Cero Ultra_Graphite M3 x 5 Upper Deck Cero Ultra Ball Cero Stabilizer Set
Shock Tower Cover Standard Upper Deck_64 Upper Deck_55 bolt screw Joint 4.8 O R2E>

hd=l17 ) R4=l17 S NAV] V720N LAvILES FZT71 OIS IS TP+ M3 x5 vIN—Ty OV R— AF—tvh

TR T— wRAN=ZB2E—R TYIN—TvF64 TwIN—=TvF55 BN S IR PANE

SAK-C134 ¥850 SAK-C135 ¥510 SAK-C136 ¥510 SAK-C137 ¥680 SAK-C138 ¥680 SAK-C139 ¥1020 SAK-C140 ¥1520
Cero Front Upper Cero Upper wishbone Cero Ultra Front Upper M4 x 16 Turnbuckle Cero Suspension pivot Cero Suspension pivot Cero Ultra Knucle
wishbone Spacer wishborn Ball Cap 5.2mm M4 x 16 2—>/\wJ)b Ball_5.2mm_SJ2 Ball_5.2mm_64Tl Plate

ooy hbryiN— O 7YIN— Ty wAYIVES TRV~ g L=l G P - Rl O D aviLh>
TAyYAR—Y R—=> AR—tf— y¥aR—Y R-lbFry752mm RybR—)L52mmS)2 RybR—)L52mme4Tl  FyoITL—+
SAK-C141 ¥2030 SAK-C142 ¥1350 SAK-C143 ¥1350 SAK-C144 ¥1350 SAK-C145 ¥340 SAK-C146 ¥680 SAK-C147 ¥2540
Cero Ultra Knucle Cero Ultra Outer Cero Ultra Outer Cero Ultra Outer M4 x 6x 10 Roing Cero Ultra Body Cero SSK shaft
wavILhZ Fvoib Shaft_Hub_3mm Shaft_Hub_3.5mm Shaft_Hub_4mm M4x 6x10U>T Shield Upper tAsSsKv 7+

LOvILES 78— LOvILES 78— LOvILES 78— tavILbS KT
v 7R\ 73mm ¥ 7 MN\T3.5mm v 7 N7 4mm A= IVRTwiIN—
SAK-C147A ¥850 SAK-C147B ¥1350 SAK-C148 ¥2370 SAK-C148A ¥1350 SAK-C148B ¥850 SAK-C149 ¥680 SAK-C150 ¥5920
Cero SSK outer shaft Cero SSK Main shaft Cero Universal Cero Universal Cero Universal Swing Cero Rear Upper Cero Big Bore Low
LaASSK7I2—v T b £ASSKAA >+ T b Swing Shaft Swing Main Shaft Outer Shaft wishbone Profile Abosrber
O 1= N\—=%)b 0O 1NV A O 1ZN\—=H)b X1 O U777y~ o EvyR7 a—7
RAVTYv T+ AR T VITIR—% T+ Ay AR—Y Q7741 77—\~

SAK-C150A ¥1350 SAK-C150B ¥680 SAK-C150D ¥510 SAK-CI150E ¥1020 SAK-C151 ¥2200 SAK-C152 ¥510 SAK-C153 ¥1520
Cero Big Bore Low Profile ~ Cero Big Bore Low Profile  Cero Big Bore Low Profile  Cero Big Bore Low Profile  Cero servo Mount Cero Servo Horns Cero Rear Garphite Body
Abosrber Spring Base Abosrber Ball Cap Abosrber diaphragm Abosrber shaft M3 x 22 AT —RIVUH O H—RR—V Plate_20220418

TR EYIR7 O—707714
WTITYV=IN=RTVIGTR=R

O EyyR7 a—70774
WTIYV=NR—R=)bFrv TS

A EyIR7 O—7a7714
WTII—=IN=BAT TS5

R EvIAR7 O—707714
W TP TY—=IN— T M3 x 22

R UT7IST7A
Rra7L—hk

S
®
®

7]
o
ket

SAK-C154

Cero Upper Bumper
Holder

O 7vIN—I\>
IN=FRIE—

¥510

SAK-C155
Cero Aluminum
Upper Bumper
wa7IV=7y
IN=INVIN—

¥1860

SAK-C156

Cero Vertical Rear
Body Post

O EEYTR
TARAS

¥510

3RAC-DP0O?
Big bore piston
1.1x4
EVvIRTEV R
1.1x4

¥680

SAK-F79A ¥510
Metal Differential Gear
Set 10T For SAK-F79
SAK-F79RX 2V T 7
F7w k10T

SAK-F79B ¥510
Metal Differential Gear
Set 18T For SAK-F79
SAK-F79RX2)VT 7
F7w 18T

SAK-F79/V2
Metal Differential
Gear Set (10T&18T)
AZIVTTF

7ty (10T&18T)

¥1190



( CERO ULTRA ) Final Gear Ratio Chart/ (CERO ULTRA ) 7714 FIV¥7 Lo FF+v—b

Ratio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64| 9.98| 9.39| 8.87| 840 7.98| 7.60] 7.25[ 6.94| 6.65
83 10.51] 9.86[ 9.28| 8.76] 830[ 7.89| 7.51| 7.17[ 6.86| 6.57| 6.31
82 10.39] 9.74| 9.16] 8.66| 8.20| 7.79| 7.42| 7.08| 6.77| 6.49| 6.23] 5.99
R 81 10.26| 9.62| 9.05[ 8.55| 8.10| 7.70) 7.33| 7.00f 6.69| 6.41 6.16/ 5.92| 5.70
m 80 10.13[ 9.50| 8.94| 8.44| 8.00| 7.60] 7.24 6.91| 6.61] 6.33] 6.08/ 585 5.63] 543
o 79 10.01 9.38| 8.83| 834 790| 751 7.15[ 6.82| 6.53| 6.25| 6.00| 577| 5.56| 5.36[ 5.18
78 9.88| 9.26| 8.72| 823 7.80( 7.41| 7.06] 6.74] 6.44| 6.18| 593 5.70[ 549| 529 511 4.94
m 77 9.75[ 9.14| 8.61 8.13| 7.70| 7.32] 6.97| 6.65| 6.36] 6.10] 5.85| 5.63] 542| 523 5.04| 4.88] 4.72
o 76 9.63] 9.03| 849 8.02| 7.60) 7.22| 6.88 6.56| 6.28| 6.02| 5.78| 555/ 535 5.16] 4.98| 4.81 4.66] 4.51
n 75 9.50| 8.91| 838 792| 750 7.13| 6.79] 6.48| 6.20[ 594| 570| 548| 528 5.09] 4.91| 4.75] 4.60| 4.45 4.32
T 74 9.37| 879 827| 781 7.40[ 7.03] 6.70] 6.39] 6.11| 586| 5.62| 541 521| 5.02| 4.85 4.69| 454 439 4.26| 4.14
QO 73 9.25| 8.67| 8.16[ 7.71] 7.30| 6.94 6.60| 6.30] 6.03| 5.78| 555 533 514 4.95| 4.78| 4.62| 4.47| 4.33] 4.20[ 4.08] 3.96
= 72 9.12) 855/ 8.05 7.60| 7.20| 6.84[ 6.51 6.22| 595/ 570 547| 5.26| 507 489 4.72[ 4.56| 441 4.28| 4.15] 4.02[ 3.91 3.80
o 71 8.99] 843| 794 749| 7.10| 6.75| 6.42( 6.13| 587 5.62| 540( 519 5.00[ 4.82| 4.65| 450, 4.35] 4.22| 4.09| 397 385 3.75 3.65
[o'e) 70 8.87| 831 7.82[ 7.39] 7.000 6.65 6.33] 6.05| 578 554| 5.32| 5.12| 493 4.75| 4.59| 4.43[ 429| 4.16| 4.03[ 3.91] 3.80] 3.69] 3.59] 3.50
< 69 8.74| 819 7.71 7.28| 690 6.56] 6.24| 5.96| 5.70| 546 524 5.04| 4.86] 4.68| 4.52| 437 4.23]| 4.10| 3.97| 3.86] 3.75| 3.64| 3.54| 345/ 3.36
LL 68 8.61 8.08) 7.60( 7.18| 6.80| 6.46| 6.15| 587 5.62| 538 517 497 479 4.61 4.46] 4.31 4.17) 4.04| 392 3.80] 3.69] 3.59| 349 3.40[ 331 3.23
0 67 8.11 7.60 7.15| 6.76] 6.40| 6.08 5.79| 5.53| 5.29| 5.07 4.86| 4.68] 4.50| 4.34| 4.19| 4.05| 3.92| 3.80] 3.68[ 3.58| 3.47| 3.38] 3.29( 3.20| 3.12] 3.04| 2.97
(o) 66 8.36| 7.84| 7.38] 6.97| 6.60| 6.27 597| 570 545 523| 5.02| 4.82] 464 4.48| 432 418 4.05| 3.92| 3.80[ 3.69] 3.58 3.48| 3.39] 3.30] 3.22[ 3.14| 3.06] 2.99
Z 65 8.23| 7.72| 7.26| 6.86| 6.50[ 6.18| 5.88| 5.61| 5.37| 515 4.94| 4.75] 457| 441 426 412| 3.98 3.86| 3.74] 3.63] 3.53| 3.43| 3.34| 3.25[ 3.17| 3.09] 3.01[ 2.94| 287
64 7.60| 715 6.76] 6.40| 6.08) 5.79| 553| 529 5.07| 486 4.68 4.50[ 4.34] 4.19] 4.05[ 3.92| 3.80] 3.68[ 358 3.47| 3.38[ 3.29| 3.20| 3.12[ 3.04] 297 290[ 2.83] 2.76
63 7.04)] 6.65| 6.30] 5.99| 5.70| 5.44| 520 4.99| 4.79] 4.60] 4.43] 428 4.13[ 3.99| 3.86| 3.74] 3.63] 3.52| 3.42| 3.33] 324 3.15| 3.07] 2.99] 292 285 2.78| 2.72| 2.66
62 6.54| 6.20] 5.89| 5.61 5.35[ 5.12| 4.91 4.71 4.53] 4.36] 4.21 4.06) 3.93| 3.80] 3.68] 3.57] 346/ 337 3.27| 3.18] 3.10] 3.02 2.95| 2.87| 2.80| 2.74[ 2.68] 2.62| 2.56
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 | 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00| 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00 | 44.00 | 45.00 | 46.00 | 47.00 | 48.00 | 49.00 | 50.00 | 51.00 | 52.00 | 53.00 | 54.00 | 55.00 | 56.00 | 57.00 | 58.00 | 59.00 | 60.00 | 61.00 | 62.00 | 63.00 | 64.00 | 65.00
112.00] 10.64| 10.13| 9.67| 9.25| 8.87| 851| 8.18] 7.88| 7.60| 7.34| 7.09| 6.86| 6.65
111.00[ 10.55[ 10.04] 9.59| 9.17| 8.79| 8.44| 811| 7.81| 7.53| 7.27| 7.03| 6.80| 6.59| 6.39
110.00| 1045 9.95| 9.50| 9.09| 8.71| 8.36| 8.04| 7.74| 7.46| 7.21| 6.97| 674| 653| 633| 6.15
109.00 1036 9.86| 941 9.00| 863| 828| 7.97| 7.67| 740 7.14| 6.90| 6.68] 6.47| 6.28| 6.09] 5.92
108.00| 10.26 9.77| 933 892] 855 821| 7.89| 7.60| 7.33 7.08] 6.84] 6.62| 6.41| 6.22| 6.04] 5.86
107.00| 1017 9.68( 9.24| 8.84| 847 813| 7.82| 753| 7.26| 7.01| 6.78]| 6.56| 6.35| 6.16] 598 5.81 5.49
106.00| 10.07) 9.59] 9.15| 876 8.39) 806) 7.75| 7.46| 7.19| 6.94| 6.71] 6.50| 6.29| 6.10| 592 575 5.44) 5.30
105.00| 9.98| 9.50| 9.07| 867 831| 798| 7.67[ 7.39| 7.13| 6.88] 6.65| 6.44| 6.23| 6.05| 587 570| 5. 539 525 5.12
104.00| 9.88] 941| 898| 859 823] 7.90| 7.60[ 7.32| 7.06| 6.81| 6.59| 6.37| 618 599 581 565 549 534 520 507| 4.94
103.00f 9.79] 9.32| 890| 851| 815 7.83] 7.53] 7.25| 699| 6.75| 6.52| 6.31| 6.12| 593| 576 559 544| 529 5.15| 502 4.89| 4.77]
102.00| 9.69| 9.23| 8.81| 843| 808| 7.75| 7.45| 7.18| 6.92| 6.68| 646| 6.25| 6.06| 5.87| 570| 554 538 524| 510 4.97| 485 473 4.61
2 [101.00] 960] 9.14] 872[ 834] soof 768 738 7.11| 6.85] 6.62| 6.40| 6.19] 6.00| 5.82| 564 548 533 519 505 4.92| 480 468 457 446
A 100.00| 9.50| 9.05| 864| 826 7.92| 7.60| 7.31| 7.04| 6.79] 6.55| 6.33| 6.13] 594| 576 559 543 m.@ 5.14| 5.00| 4.87| 475| 463 452| 442| 432
a_.w 99.00 [ 941| 896| 855 818 7.84]| 7.52| 723 6.97| 672| 649 6.27| 6.07| 588 570 5.53| 537| 523 508 4.95| 482 470 459| 448| 437 4.28] 4.18
98.00 | 9.31| 887 846| 810 7.76] 7.45| 7.16] 6.90| 6.65| 6.42[ 6.21| 6.01| 582 564| 548 532| 517 5.03| 4.90| 4.77| 4.66| 4.54| 4.43] 4.33| 4.23] 4.14] 4.05
O [To7.00 | 022| s78] 8.38] 801] 7.68] 7.57| 7.09] 6.83 6.58] 636] 6.14] 595 576] 558 542 527 5.12| 4.98] 485] 473] 461] 450] 4.39] 429] 4.19] 410 4.01] 592
W 96.00 | 9.12| 869| 829 793| 7.60| 7.30| 7.02| 6.76] 6.51| 629 6.08| 588| 570( 553| 536 521| 507) 493| 4.80| 4.68| 4.56| 4.45| 4.34| 4.24]| 4.15| 4.05| 3.97| 3.88] 3.80
o) | 9500 | 903 860] 820] 7.85| 7.52| 7.22| 6.94| 6.69] 645 622 6.02| 582] 564] 547| 531 516] 501| 488| 475| 463| 4.51| 440 4.30| 420] 40| 4.01] 392 384 376] 368
T 94.00 8.93] 850| 812 7.77| 7.44| 7.14| 687 661 6.38 6.16] 595 576] 5.58 541| 525| 510 4.96] 4.83| 4.70| 4.58| 447 4.36| 425 4.15| 4.06] 397 3.88| 3.80] 3.72| 3.64 3.57
[3) 93.00 8.84| 841| 803 7.68| 7.36| 7.07| 6.80| 6.54| 6.31] 6.09] 589 5.70| 552| 535| 520| 505| 4.91| 4.78| 4.65| 453| 442| 431 4.21| 411 4.02 3.93| 3.84] 376| 3.68] 3.61] 3.53| 3.46
= | 92.00 8.74| 832| 795 760l 7.28] 6.99] 6.72| 6.47| 6.24| 6.03] 583 564 546 530| 5.14| 499 4.86| 4.72| 4.60| 448| 437 4.26| 4.16| 4.07| 3.97| 3.88 3.80| 3.72| 3.64| 3.57| 3.50] 3.43] 3.36
m 91.00 865 823 7.86] 7.52| 7.20| 6.92| 6.65| 6.40| 6.18| 596| 576 558 540| 524 509 4.94] 480 4.67| 455 443| 432 422) 412) 402 393 384 3.76] 3.68| 360 3.53] 3.46| 3.39] 3.33| 3.26|
<t [ 90.00 8.55| 8.14| 7.77| 7.43| 7.13| 6.84| 658 6.33| 6.11] 590 570| 5.52| 534/ 518 5.03| 4.89| 4.75| 462 4.50| 438 428| 4.17| 4.07| 398| 3.8 3.80| 3.72| 364| 3.56| 3.49| 3.42| 3.35 3.29| 3.23| 3.17
© | 89.00 8.46| 805 7.69] 7.35| 7.05| 676 6.50| 6.26] 6.04| 583] 564 545 528| 512| 4.97| 4.83| 4.70| 4.57| 445| 434 423]| 412| 403) 3.93| 384 376| 3.68| 3.60| 3.52| 345| 3.38] 3.32| 325 3.19] 3.13| 3.07
LL (8800 | 836 796 760] 727| 6.97| 6.69] 6.43| 6.19] 597| 577| 557 539] 523| 507| 492 478 464 452 440 429| 418 4.08| 3.98| 3.89| 3.80| 372| 363| 356 348 341 334 328 3.22| 315 3.10| 3.04] 299
o 87.00 827| 7.87| 7.51] 7.19] 6.89| 661| 6.36] 6.12] 590 570| 551| 533 517| 5.01| 4.86| 4.72| 4.59| 447 435| 424 413]| 403| 394| 3.84| 3.76| 3.67) 359| 3.52| 344| 3.37| 331 324] 3.18) 3.12[ 3.06| 3.01] 2.95| 2.90,
O |86.00| 817 7.78] 7.43| 7.10| 6.81| 6.54| 6.28| 6.05| 5.84| 5.63] 545 5.27| 511 4.95| 4.81| 4.67| 4.54| 4.42| 430 4.19] 409 3.99| 3.89| 3.80| 3.71| 3.63| 3.55| 348| 3.40| 3.33| 327 3.24] 3.18| 3.12| 3.06| 3.01| 2.95| 2.90[ 2.85
Z [ 85.00 769 7.34] 7.02| 673 646| 6.21| 598 577| 557| 538 521| 505 4.89 4.75| 4.61| 4.49| 4.36| 4.25| 4.14| 4.04] 3.94] 385| 3.76| 3.67) 359 3.51 3.44| 336| 3.30| 323 317| 3.11| 3.05| 299] 2.94| 288 283 278 274
84.00 7.25| 6.94] 665 6.38| 6.14] 591| 570 550| 5.32| 515 4.99| 4.84| 4.69] 4.56| 4.43| 4.31| 4.20| 4.09] 3.99| 3.89] 3.80| 3.71| 3.63| 3.55| 347 340| 333| 326 3.19| 3.13] 3.07] 3.01] 296 2.90| 2.85| 2.80| 2.75| 2.71| 2.66|
83.00 6.86| 6.57| 6.31| 6.07| 584| 563 544 526| 509 4.93| 4.78| 4.64| 451 438 4.26] 4.15| 4.04] 3.94| 385 3.75| 3.67| 3.58| 3.50| 343| 3.36| 329 3.22| 3.15| 313 3.07| 3.01| 2.96| 2.90| 2.85| 2.80] 2.75| 2.71| 2.66| 262
82.00 6.49| 6.23| 599 577| 556 537 519| 5.03| 4.87| 4.72| 458 4.45| 4.33| 4.21] 4.10] 3.99| 3.90| 3.80] 3.71| 3.62| 3.54| 346 3.39| 331| 325 3.18] 3.12| 3.05[ 3.00] 294| 289| 283 278 2.73| 2.69| 2.64| 260 2.55| 2.51
81.00 6.16] 592 570| 550 531| 513 4.96| 4.81| 4.66| 4.53| 4.40| 428 4.16]| 4.05] 3.95| 3.85| 3.75| 3.66| 3.58( 3.50| 3.42| 335| 3.27| 321| 3.14| 3.08| 3.02| 2.96| 290 2.85 2.80| 2.75| 2.70| 2.65| 2.61| 2.57| 2.52| 248 244
80.00 5.85| 563 543 524 507| 4.90| 4.75| 461 4.47| 434 422 411] 400 390 3.80| 3.71| 3.62| 3.53| 345 3.38| 3.30| 3.23| 3.17| 3.10] 3.04| 298| 2.92| 287| 281 276 271 267 262| 2.58] 253 249 245 2.41| 2.38
79.00 556 536 5.18| 500 4.84| 4.69]| 455 4.41| 4.29| 4.17| 4.06| 395 3.85| 3.75| 3.66] 3.57| 3.49| 3.41| 3.34| 3.26] 3.19] 3.13| 3.06) 3.00| 2.94| 289 283 278 2.73| 2.68| 2.63| 2.59| 2.54| 250 246| 2.42| 238 235 231
78.00 520| 511| 494 478 463 449| 4.36] 423 412 4.01] 3.90| 3.80] 3.71| 361 353 345 3.37] 3.29| 322 3.15| 3.09] 3.02| 296| 291| 3.15| 2.80| 2.74| 2.69| 2.65| 2.60| 256 2.51| 247| 243] 239 235 232 2.28
77.00 5.04| 4.88| 4.72| 4.57| 4.43| 430 4.18| 4.06| 3.95| 385 3.75| 3.66| 3.57| 3.48| 3.40| 3.33| 325 3.18| 3.11| 3.05| 299| 293| 2.87| 281 2.76| 271| 266 2.61| 257| 252| 248 244| 240 236 2.32| 2.29| 225
76.00 481| 466 451| 438 425 4.13| 4.01] 390 3.80| 3.70| 3.61| 3.52| 3.44| 3.36| 3.28| 3.21| 3.14| 3.07| 3.01| 2.95| 289| 2.83| 278| 2.72| 267| 2.63] 258 2.53| 249 245| 241 2.37] 2.33| 229 2.26] 2.22
75.00 4.60| 4.45| 432 419] 4.07| 396 3.85 3.75| 3.65| 3.56| 3.48| 3.39| 3.31| 3.24| 3.17| 3.10| 3.03| 297| 291| 285 279 2.74| 269 2.64| 259| 2.54| 2.50| 246 242| 238 2.34| 230 226| 2.23] 2.19
74.00 439 426 4.14] 402 3.91] 380 3.70| 361 3.52]| 3.43| 335 3.27[ 320 3.12[ 3.06] 299 293 2.87| 281 2.76] 270 2.65] 260 2.56] 251 247| 242 238] 234 230] 2.27[ 223 2.20[ 2.16




) (o — T \[—
[ N Y LS TN Y

D e G LT @0 1 X

Copyright © 2022 World Space CAD Industrial Co., Lid. / 2L EiE S



